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DIRECTIONS OF TEST

1. This station carries out test task according to the national regulation of

verifications which can be traced to National Primary Standards and BIPM.

2. The test report merely corresponds to the test sample. It is not permitted to copy

extracts of these test result without the written permission of the test laboratory.

3. If there is any objection concerning the test, the client should inform the

laboratory within 15 days from the date of receiving the test report.

FCC ID: PX8LRU-6100
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1. Test summary

Application No.: ZJ00035225
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Test Item Frequency Band | Test Requirement Test Method Result
700MHz  Lower
ABC Band FCC part 27.50 PASS
700';"HZ Upper C | £ part 27.50 PASS
Ban FCC part 2. 1046&
Output Power 850MHz Band | FCC part 22.913 | 935210 D02 Signal | pagg
Boosters
1900MHz Certification v01r01
Broadband PCS FCC part 24.232 PASS
AWS-1 Band FCC part 27.50 PASS
700MHz  Lower
ABC Band FCC part 27.53 PASS
700';/'HZ Upper C | toc part 27.53 PASS
Ban FCC part 2. 1051&
Conducted | geoMHzBand | FCCpart22.017 | 935210 DO2 Signal | pags
Spurious Emission Boosters
1900MHz Certification v01r01
Broadband PCS FCC part 24.238 PASS
AWS-1 Band FCC part 27.53 PASS
700MHz  Lower
ABC Band FCC part 27.53 PASS
700';"HZ Upper C |t part 27.53 PASS
Ban FCC part 2. 1051&
Band Edge 850MHz Band | FCC part 22,917 | 935210 D02 Signal | pagg
Boosters
1900MHz Certification v01r01
Broadband PCS FCC part 24.238 PASS
AWS-1 Band FCC part 27.53 PASS
;oggxlsz | LOWer | o part 27.53 PASS
an FCC part 2 1053&
Rao!lat_ed Spurious | 700MHz Upper C FCC part 27.53 935210 DO2 Signal | pags
Emission Band Boosters
Certification v01r01
850MHz Band FCC part 22.917 PASS

FCC ID: PX8LRU-6100
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1900MHz
Broadband PCS FCC part 24.238 PASS
AWS-1 Band FCC part 27.53 PASS
935210 D02 Signal
700MHz Lower | Boosters
ABC Band Certification PASS
v01r01
935210 D02 Signal
700MHz Upper C | Boosters
Band Certification PASS
v01r01
935210 D02 Signal | FCC part 2.1049&
Occupied Boosters 935210 D02 Signal
Bandwidth 850MHz Band Certification Boosters PASS
v01r01 Certification v01r01
935210 D02 Signal
1900MHz Boosters
Broadband PCS Certification PASS
v01rO1
935210 D02 Signal
AWS-1Band | DOOSErS PASS
Certification
v01rO1
700MHz  Lower
ABC Band FCC part 27.53 PASS
700MHz Upper C | £ e vart 27,53 PASS
Band
935210 D02 Signal
Intermodulation 850MHz Band FCC part 22.917 Boosters PASS
Certification v01r01
1900MHz
Broadband PCS FCC part 24.238 PASS
AWS-1 Band FCC part 27.53 PASS
700MHz  Lower
ABC Band FCC part 27.54 PASS
Frequency Stability 7B(;(r)]|(\j/le Upper C FCC part 27.54 FCC part 2.1055 PASS
850MHz Band FCC part 22.355 PASS

FCC ID: PX8LRU-6100
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1900MHz
Broadband PCS FCC part 24.135 PASS
AWS-1 Band FCC part 27.54 PASS
935210 D02 Signal 935210 D02 Signal
700MHz Lower | Boosters
e L. Boosters PASS
ABC Band Certification e .
Certification v01r01
v01r01
935210 D02 Signal 935210 D02 Signal
700MHz Upper C | Boosters
e L. Boosters PASS
Band Certification Certification v01r01
v01r01
Out of Band ;3;?)2;35[)02 ol 935210 D02 Signal
.. 850MHz Band e L. Boosters PASS
Rejection Certification e -
Certification v01r01
v01rO1
935210 D02 Signal | g20914 po2 signal
1900MHz Boosters
ee . Boosters PASS
Broadband PCS Certification e .
Certification v01r01
v01rO1
98?;?)2;35[)02 Signal | 935210 D02 Signal
AWS-1 Band e L. Boosters PASS
Certification Certification v01r01
v01rO1
Remark:

Tx: In this whole report Tx (or tx) means Transmitter.
Rx: In this whole report Rx(or rx) means Receiver.

FCC ID: PX8LRU-6100
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2. General information

2.1 Client information

Name: Comba Telecom Ltd

611 East Wing, No. 8 Science Park West Avenue, Hong Kong Science Park

Address: Tai Po, Hong Kong

2.2 Manufacturer and Factory

Name: Comba Telecom Systems(China) Ltd.

Address of . )
No. 10 Shenzhou Road, Guangzhou Science City

Manufacture:

Factory: Comba Telecom Systems(China) Ltd.

Address of . .
No. 10 Shenzhou Road, Guangzhou Science City

Factory:

2.3 Basic description of EUT

Product Name: ComFlex 600 Series DAS

Model number.:  LRU-6100

Power Supply: Master Unit: AC 100-240V, 50/60Hz
Remote Unit: AC 100-240V, 50/60Hz

Power Cord: AC power cord

Type of
) LTE&GSM&CDMA&WCDMA&1x EV-DO
Modulation

Frequency Band: (1) 700MHz Lower ABC Band:
Downlink: 728MHz ~ 746MHz, Uplink: 698MHz ~ 716MHz.
Type of Modulation: LTE

(2) 700MHz Upper C Band:

Downlink: 746MHz ~ 757MHz, Uplink: 776 MHz ~ 787MHz.

Type of Modulation: LTE

(3) 850MHz Band:

Downlink: 869MHz ~ 894MHz, Uplink: 824MHz ~ 849MHz.

Type of Modulation: LTE&GSM& CDMA&WCDMA&1x EV-DO

(4) 1900MHz Broadband PCS:

Downlink: 1930MHz ~ 1995MHz, Uplink: 1850MHz ~ 1915MHz.

Type of Modulation: LTE&GSM& CDMA&WCDMA&1x EV-DO
FCC ID: PX8LRU-6100
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(6) AWS-1 Band:
Downlink: 2110MHz ~ 2155MHz, Uplink:1710MHz ~ 1755MHz.
Type of Modulation: LTE&CDMA&WCDMA&1x EV-DO

Normal Power 30dBm for Downlink
Output -25dBm for Uplink

Normal System  20dB for Downlink
Gain 20dB for Uplink

Antenna Type: N/A

2.4 Signal control process

MU LRU

) LN

DL O—

L

[MU_MCU ] ax

w o<t mo 2

20

Downlink:

MU will test the input level at location mark 1 and send the value to MCU, softwave will
compare the value with the standard value (10dBm), if the received value is higher than standard
value, MCU will set ATT at location 2.(ATT=input power value-standard value)

Uplink:

Mark 3 and Mark 4 in LRU are the ALC(auto level control) circuit. Detection circuit detect
the RU uplink output power at location mark4 and send to differential comparator to compare with
the standard RU uplink output power(+1dBm), and the output of differential comparator will send
control level to attenuator at location mark 3 to make sure the RU uplink output power is not

higher than +1 dBm, so that MU uplink output power is not higher than -25dBm.

2.5 Standards applicable for testing

The standard used FCC part 27, part 22, part 24,part 2;

FCC ID: PX8LRU-6100
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3. Laboratory and accreditations

3.1 Test location

The tests and measurements refer to this report were performed by Guangzhou GRG Metrology
and Test Co., Ltd.

Add.: 163 Pingyun Rd, West of Huangpu Ave, Guangzhou, 510656, P. R. China
Telephone: +86-20-38699959, 38699960, 38699961
Fax : +86-20-38695185

3.2 Accreditation

Our laboratories are accredited and approved by the following approval agencies according to

ISO/IEC 17025.

USA FCC Listed Lab No. 688188
China CNAS NO.L0446

China DILAC No.DL175
Canada Registration No.:8355A-1

3.3 Other information requested by the customer
N/A

FCC ID: PX8LRU-6100
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4 Equipments used during test
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Name of Equipment | Manufacturer Model Serial Number CEllla B CelLalEH
Due(yy-mm-dd) Interval
Signal Generator R&S SMJ100A 101600 2013-05-24 2014-05-23
Signal Generator R&S SMJ100A 101647 2013-01-17 2014-01-16
Spectrum analyzer R&S FSQ 200406 2013-01-16 2014-01-15
Spectrum analyzer Agilent MXA 9020A | MY51160238 2013-07-20 2014-07-19
Spectrum analyzer Agilent PXA 9030A | MY52350810 2013-04-24 2014-04-23
Frequency meter Sweden PM6685R SM826664 2013-09-09 2014-09-08
VO'tag‘:ez?;fmeters Chinaweibo |  PF1211 102427 2013-04-05 | 2014-04-04
Attenuator SHX DTS50-30dB-3| 8041443
manufacturer G
Power splitter Comba RD'522'/ NP-B | 0503040152
China
Voltage regulator . TDGC2J-5 0754 2013-09-30 2014-09-29
tianzheng
High low China baoyuan | BYG-1000R2 112106 2013-09-26 2014-09-25
temperature test box
Radiated Spurious Emission
Spectrum Analyzey R&S ESU40 100106 2013-07-26 2014-07-25
Biconical antenna ELECTRO-ME BIA-30S 166 2013-08-13 2013-08-12
TRICS
Log-periodical | ELECTRO-ME| ;) 4 383 2013-07-30 | 2014-07-29
antenna TRICS
Horn antenna ETS'LEINN DGR 3117 00075824 2013-08-20 2014-08-19
Biconical
Log-periodic ETS'LEIS DGR 3142C 00075971 2013-07-29 2014-07-28
antenna
Horn antenna SCHV\(/:AKRZBE BBHA9120D D752 2013-09-09 2014-09-08
Signal Generator R&S SMLO03 103002 2013-09-02 2014-09-01
Filter TELONIC TTR95-3EE 50076 2013-09-06 2014-09-05

FCC ID: PX8LRU-6100
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5 Test results

5.1 EUT operation

Test Date (yy-mm-dd):
Test Method:

Test Requirement:
Ambient Temp:
Humid :

Atmospheric Pressure:
Power supply:

Test Requirement:

Application No.: ZJ00035225 Page 11 of 442

2013-10-10 to 2013-10-25
FCC part 2

FCC part 27, part 24, part 22
20.0C

67%

1005mbar

AC 120V 60Hz

Fiber-optic distribution systems are a type of in-building
radiation system that receives RF signals from an antenna,
distributes the signal over fiber-optic cable, and then retransmits at
another location for example within a building or tunnel. Most
fiber-optic systems are signal booster; however, some may be
repeaters. These systems generally have two enclosures typically
called host(or local or donor unit) and remote. Some systems may
also have an optional expander box for fan-out to multiple
remotes. The system transmits downlink signals from the remote
unit to handsets, portables, or clients, and transmits uplink signals
via from the host unit. Usually but not always the uplink goes
through an intermediate amplifier to a “donor” antenna. Therefore
both uplink and downlink must be tested, unless filing effectively
documents how connection of uplink to donor antenna with or
without an intermediate amplifier will be prevented, such as for
always only a cabled connection to a base station. Fiber-optic
systems are not amplifiers (AMP equipment class) — they are
equipment class TNB or PCB. The same approval procedures also
apply for multiple-enclosure systems connected by coax cable.

1) host unit

a) transmits uplink to base station via antenna thru coax,
passive interface unit, or active interface unit(amplifier).

b) sends base-station downlink via fiber-optic or coax to
remote.

c) receives handset uplink via fiber-optic or coax from remote.
d) separate FCC ID from remote, unless electrically identical.
e) non-transmitting host unit

i) connects directly to a base station via coax cable but does
not connect to antenna or amplifier.

FCC ID: PX8LRU-6100
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Remark:

2)

3)

Application No.: ZJ00035225 Page 12 of 442

i) Part 15 digital device subject to Verification, no FCC ID.
remote unit

a) receives base-station downlink via fiber-optic or coax
from host, transmits via antenna to handsets.

b) Returns handset uplink via fiber-optic or coax to host.

c) Separate FCC ID from remote, unless electrically
identical.

passive interface unit

a) contains attenuators, splitters,combiners.

b) coax cable connection between host and base-station.
c) Passdevice, no FCC ID.

4) active interface unit

a) amplifies uplink signal from host unit for transmit by
donor antenna.

b) attenuates downlink from donor antenna.

c) coax cable connection between host and active interface
unit.

d) Usually has separate FCC ID; in some cases could be
combined/included with host as one enclosure.

GENERAL DEFINITIONS FOR CERTIFICATION PURPOSES:

The following three general definitions are applicable in this annex for equipment

authorization purpose. The general term “extender” is the same as booster, but booster should

be used rather than extender. The general term “translator” is the same as repeater, but

repeater should be used rather than translator.

External radio frequency power amplifier(ERFPA) —any device which, (1) when used in

conjunction with a radio transmitter signal source, is capable of amplification of that signal,

and (2) is not an integral part of a radio transmitter as manufactured. The EAS equipment

class AMP is used only for an ERFPA device inserted between a transmitter (TNB/PCB) and

an antenna (has only one antenna port).

Booster is a device that automatically reradiates signals from base transmitters without

channel translation, for the purpose of improving the reliability of existing service by

increasing the signal strength in dead spots. An “in-buliding radiation system” is a signal

booster. These devices are not intended to extend the size of coverage from the originating

FCC ID: PX8LRU-6100
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base station. A booster can be either single or multiple channels.

Repeater is a device that retransmits the signals of other stations. Repeaters are different from
boosters in that they can include frequency translation and can extend coverage beyond the
design of the original base station. A repeater is typically single channel but can also be

multiple channels.

For Consumer Signal Boosters, uniform test procedures consistent with the new requirments
in the Order are presently under development, and as soon as available will be released as a
separate attachment under this KDB 935210 publication number. In addition, per the Order
for 8890.219 (d) and 90.219 (e) contain specific provisions for which information and test
data must be included in application;? uniform test procedures for the §90.219 requirements

will be amended to KDB 935210 as soon available.

For devices other than consumersignal boosters, tests should be done with each typical signal.
e.g., for F3E emissions use 2500 Hz with 2.5kHz or 5 kHz deviation. Use of CW signal for
some tests is acceptable in lieu of actual emission, in some cases when CW signal gives worst

case.
The EUT include host unit and remote unit.

Only remote unit need FCC ID, Host unit do not need separate FCC ID.

FCC ID: PX8LRU-6100
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5.2 Test procedure & Measurement Data

5.2.1 RF Output Power

Test Date: 10 Oct, 2013 to 11 Oct, 2013

Ambient Temp: 20.0C

Humid : 67%

Atmospheric Pressure: 1005mbar

Power supply: AC 120V 60Hz

Test Method: FCC part 2. 1046& 935210 D02 Signal Boosters Certification
v01r01

Test Requirement:
700MHz Lower ABC Band FCC part 27. 50

The effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 1000 Watts/MHz.

700MHz Upper C Band FCC part 27. 50

The effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 1000 Watts/MHz.

850MHz Band FCC part 22. 913

The effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 500 Watts/MHz.

1900MHz Broadband PCS  FCC part 24. 232

The effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 500 Watts/MHz.

AWS-1 Band FCC part 27. 50

The effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 1640 Watts/MHz.

Test conditions: Normal conditions

FCC ID: PX8LRU-6100
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Test configuration:

Test Procedure:

Remark:

Application No.: ZJ00035225 Page 15 of 442

1

Signal Generator

Main Hub

Spectrum
analyzer

la« - Attenuator RAU

Antenna ports

Figure 1: Downlink Configuration

RF output power test procedure:

a) Connect the equipment as illustrated, when the output
power is over the maximum value of the Spectrum
Analyer, add the attenuator to avoid destroying the
facility.

b) Set the center frequency of the Spectrum Analyzer to
assigned transmitter frequency, key the transmitter, and
set the level of the carrier to the full scale reference line.

c) Do not apply any tone to modulate the EUT

d) Adjust the Spectrum Analyzer for the following setting:
1) Resolution Bandwidth >> the carrier bandwidth
2) Video Bandwidth refer to standard requirement

e) Use Spectrum Analyzer channel power measurement

f)  Record the frequencies and levels of carrier power

g) Calculate the signal link way loss and final power value

Output power:

Power on Form 731 should be clearly understood as either
composite of multichannels or per carrier, If power is
composite include in comments field: “Power output listed is
composite for multi-channel operation.”

Check that the input drive level is at the maximum input rating
and maximum gain setting for all tests. Check both uplink and
downlink input level. See manual or brochures/technical
description for maximum rating. May need to check FCC
identifier of transmitter used for tests.

Confirm device cannot operate in saturation. Are there means
to control maximum power and to assure linear operation (use

FCC ID: PX8LRU-6100
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in system configuration may be necessary)? How is saturation
or over-modulation prevented for pulsed signal inputs?

FCC ID: PX8LRU-6100
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5.3.1.1 Measurement Record

1) 700MHz Lower ABC Band

Application No.: ZJ00035225

Page 17 of 442

Frequency Band

Modulation

Frequency

Max. Output
power(dBm)

Max. value in
W

Downlink: Working Band (Lower A: 728MHz~734MHz; Lower B: 734MHz~740MHz; Lower C:
740MHz~746MHz) Measure Max. Output power

Lowest Frequency

728.7 MHz 30.06
LTE(L4MHzZ) M'dg;elfﬁiuzency 30.62 1.23W
Highest frequency
733.3 MHz 30.90
Lowest Frequency
729.5 MHz 3030
Lower A LTE(3 MHz) M'dg'gelflr\ji'“;”cy 30.60 1.23W
Highest frequency
732.5 MHz 3090
Lowest Frequency
730.5 MHz 30.49
Middle frequency
LTE(5 MHz) 731 MHz 30.59 1.17W
Highest frequency
731.5 MHz 30.69
Lowest Frequency
734.7 MHz 30.16
Middle frequency
LTE(1.4MHz) 237 MHz 30.78 1.43W
Highest frequency
739.3 MHz 3155
Lowest Frequency
735.5 MHz 30.29
Middle frequency
Lower B LTE(3 MHz) 737 MHz 30.61 1.33W
Highest frequency
738.5 MHz 31.23
Lowest Frequency
736.5 MHz 30.32
LTE(S MH2) Middle frequency 2065 1.26W
737 MHz '
Highest frequency 31.02

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

Page 18 of 442

737.5 MHz
Lowest Frequency
740.7 MHz 30.18
LTE(Lamk) | MR Teieney 3007 112w
Highest frequency
745.3 MHz 30.11
Lowest Frequency
741.5 MHz 3020
Middle frequency
Lower C LTE(3 MHz) 243 MHz 30.24 1.10W
Highest frequency
744.5 MHz 30.06
Lowest Frequency
742.5 MHz 30.25
Middle frequency
LTE(5 MHz) 743 MHz 30.32 1.08W
Highest frequency
743.5 MHz 30.14
Lowest Frequency
733 MHz 2943
Middle frequency
LTE(10 MHz) 737 MHz 30.58 1.14W
Highest frequency
2
Lower ABC 741 MHz 3025
Full Band Lowest Frequency
735.5 MHz 30.24
Middle frequency
LTE(15 MHz) 737 MHz 30.60 1.15W
Highest frequency
738.5 MHz 30.28

Remark: test in single channel status, output power is tested in full amplifying status.

Kept the EUT working in maximum gain, adjusted the input power until to get the EUT to

maximum output power.

FCC ID: PX8LRU-6100
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2) 700MHz Upper C Band

Page 19 of 442

Modulation

Frequency

Max. Output
power(dBm)

Max. value in W

Downlink: Working Band (746MHz~757MHz) Measure Max. Output power

Lowest Frequency

746.7 MHz 30.05
LTE(L4MHz) M"j?‘jslle.;r:?l‘flezncy 30.11 1.03W
Highest frequency
756.3 MHz 29.71
Lowest Frequency
747.5 MHz 30.46
LTE(3 MHz) M'(;%'f;ri;‘:incy 30.72 1.17W
Highest frequency
755.5 MHz 29.43
Lowest Frequency
748.5 MHz 3050
Middle frequency
LTE(S MHz) 751 5 MHz 30.75 1.17W
Highest frequency
754.5 MHz 29.54
Lowest Frequency
751 MHz 3052
Middle frequency
LTE(10 MHz) 7515 MHz 30.70 1.17W
Highest frequency
752 MHz 30.16

Remark: test in single channel status, output power is tested in full amplifying status.

Kept the EUT working in maximum gain, adjusted the input power until to get the EUT to

maximum output power.

FCC ID: PX8LRU-6100
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3) 850MHz Band

Application No.: ZJ00035225

3.1) LTE modulation for Downlink

Page 20 of 442

Modulation

Frequency

Max. Output
power(dBm)

Max. value in W

Downlink: Working Band (869MHz~894MHz) Measure Max. Output power

Lowest Frequency

869.7 MHz 29.80
LTE(L4MHz) M";‘jg'lel;ﬁﬂezncy 30.58 1.04W
Highest frequency
893.3 MHz 29.41
Lowest Frequency
870.5 MHz 29.64
LTE(3 MHz) M'%%'f;ri;‘:i”cy 30.69 1.17W
Highest frequency
892.5 MHz 29.50
Lowest Frequency
871.5 MHz 29.60
Middle frequency
LTE(5 MHz) 881 5 MHz 30.72 1.15W
Highest frequency
891.5 MHz 29.76
Lowest Frequency
874 MHz 29.63
Middle frequency
LTE(10 MHz) 8815 MHz 30.89 1.11W
Highest frequency
889 MHz 30.21
Lowest Frequency
876.5 MHz 3023
LTE(15 MHz) M'dg‘;'legrm‘fcy 30.29 1.21W
Highest frequency
886.5 MHz 30.33
Lowest Frequency
879 MHz 30.71
LTE(20 MHz) Middle frequency 1.29W
881.5 MHz 30.03

FCC ID: PX8LRU-6100
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Highest frequency
884 MHz

30.11

Remark: test in single channel status, output power is tested in full amplifying status.

Kept the EUT working in maximum gain, adjusted the input power until to get the EUT to

maximum output power.

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

3.2) GSM modulation for Downlink

Page 22 of 442

Modulation

Frequency

Max. Output
power(dBm)

Max. value in W

Downlink: Working Band (869MHz~894MHz) Measure Max. Output power

Lowest Frequency

869.4 MHz 29.35
Middle frequency
GSM(300kHz) 881 5 MUz 30.08 1.03W
Highest frequency
893.6 MHz 30.12
3.3) CDMA modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

Downlink: Working Band (869MHz~894MHz) Measure Max. Output power

Lowest Frequency

871 MHz 29.64
CDMA2000 Middle frequency
(1.25MHz) 881.5 MHz 30.05 101w
Highest frequency
892 MHz 29.91
3.4) WCDMA modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

Downlink: Working Band (869MHz~894MHz) Measure Max. Output power

Lowest Frequency

871.5 MHz 30.66
Middle frequency
WCDMA(5MHz) 8815 MHz 31.01 1.26W
Highest frequency
891.5 MHz 2995
3.5) 1x EV-DO modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225
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Downlink: Working Band (869MHz~894MHz) Measure Max. Output power

1x EV-DO
(1.25MHz)

Lowest Frequency

871 MHz 2947
Middle frequency

881.5 MHz 29-90
Highest frequency

892 MHz 2981

0.98W

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

4) 1900MHz Broadband PCS

4.1) LTE modulation for Downlink

Page 24 of 442

Modulation

Frequency

Max. Output
power(dBm)

Max. value in W

Downlink: Working Band (1930MHz~1995MHz) Measure Max. Output power

Lowest Frequency

1930.7 MHz 29.28
LTE(L.4MH?2) M'fgéezge&uljgcy 29.59 0.97W
Highest frequency
1994.3 MHz 29.81
Lowest Frequency
1931.5 MHz 29.46
LTE(3 MHz) M'fgézge&”s;cy 29.59 1.01W
Highest frequency
1993.5 MHz 30.06
Lowest Frequency
1932.5 MHz 29.58
Middle frequency
LTE(5 MHz) 1962.5 MHz 29.64 1.01W
Highest frequency
1992.5 MHz 30.06
Lowest Frequency
1935 MHz 29.56
Middle frequency
LTE(10 MHz) 1962.5 MHz 29.72 1.11W
Highest frequency
1990 MHz 30.45
Lowest Frequency
1937.5 MHz 29.93
LTE(15 MHz) M'fgéezge&uﬁgcy 30.31 1.17W
Highest frequency
1987.5 MHz 30.70
Lowest Frequency
1940 MHz 30.13
LTE(ZO MHZ) Middle frequency 1.20W
1962.5 MHz 30.26

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225
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Highest frequency
1985 MHz

30.80

Remark: test in single channel status, output power is tested in full amplifying status.

Kept the EUT working in maximum gain, adjusted the input power until to get the EUT to

maximum output power.

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

4.2) GSM modulation for Downlink

Page 26 of 442

Modulation

Frequency

Max. Output
power(dBm)

Max. value in W

Downlink: Working Band (1930MHz~1995MHz) Measure Max. Output power

Lowest Frequency
1930.4 MHz 29.12
Middle frequency
GSM(300kHz) 1962.5 MHz 30.57 1.17W
Highest frequency
1994.6 MHz 30.70
4.3) CDMA modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

Downlink: Working Band (1930MHz~1995MHz) Measure Max. Output powe

r

Lowest Frequency

1932 MHz 29.48
CDMA2000 Middle frequency
(1.25MHz) 1962.5 MHz 30.76 1.19W
Highest frequency
1993 MHz 30.64
4.4) WCDMA modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

Downlink: Working Band (1930MHz~1995MHz) Measure Max. Output powe

r

Lowest Frequency

1932.5 MHz 30.23
Middle frequency
WCDMA(5MHz) 1962.5 MHz 30.30 1.16W
Highest frequency
1992.5 MHz 30.65
4.5) 1x EV-DO modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

FCC ID: PX8LRU-6100
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Downlink: Working Band (1930MHz~1995MHz) Measure Max. Output power

Lowest Frequency
1932 MHz 29.59
1x EV-DO Middle frequency 30.60
(1.25MHz) 1962.5 MHz '
Highest frequency
1993 MHz 30.49

1.15W

FCC ID: PX8LRU-6100
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5) AWS-1Band

Application No.: ZJ00035225

5.1) LTE modulation for Downlink

Page 28 of 442

Modulation

Frequency

Max. Output
power(dBm)

Max. value in W

Downlink: Working Band (2110MHz~2155MHz) Measure Max. Output powe

r

Lowest Frequency

2110.7 MHz 30.40
LTE(L.4MH?2) M'Sf;fge&”:;cy 29.78 1.10W
Highest frequency
2154.3 MHz 29.62
Lowest Frequency
2111.5 MHz 30.42
LTE(3 MH2) M'gf;ezfge&uﬁzcy 29.56 1.10W
Highest frequency
2153.5 MHz 30.03
Lowest Frequency
2112.5 MHz 3043
Middle frequency
LTE(S MHz) 9132 5 MHz 29.85 1.10W
Highest frequency
2152.5 MHz 29.74
Lowest Frequency
2115 MHz 3025
Middle frequency
LTE(10 MHz) 2132 5 MH2z 29.70 1.06W
Highest frequency
2150 MHz 2952
Lowest Frequency
2117.5 MHz 30.34
LTE(15 MH2) M'gf;fge&”ﬁgcy 29.46 1.08W
Highest frequency
2147.5 MHz 29.50
Lowest Frequency
2120 MHz 30.38
LTE(20 MHz) Middle frequency 1.09W
2132.5 MHz 2952

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225
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Highest frequency
2145 MHz

29.76

Remark: test in single channel status, output power is tested in full amplifying status.

Kept the EUT working in maximum gain, adjusted the input power until to get the EUT to

maximum output power.

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

5.2) CDMA modulation for Downlink

Page 30 of 442

Modulation

Frequency

Max. Output
power(dBm)

Max. value in W

Downlink: Working Band (2110MHz~2155MHz) Measure Max. Output power

Lowest Frequency

2112 MHz 30.24
CDMA2000 Middle frequency
(1.25MHz) 2132.5 MHz 29.85 1.06W
Highest frequency
2153 MHz 29.82
5.3) WCDMA modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

Downlink: Working Band (2110MHz~2155MHz) Measure Max. Output powe

r

Lowest Frequency

2112.5 MHz 30.37
Middle frequency
WCDMA(5MHz) 21325 MHz 30.37 1.00W
Highest frequency
2152.5 MHz 30.24
5.4) 1x EV-DO modulation for Downlink
. Max. Output .
Modulation Frequency power(dBm) Max. value in W

Downlink: Working Band (2110MHz~2155MHz) Measure Max. Output powe

r

1x EV-DO
(1.25MHz)

Lowest Frequency

2112 MHz 30.21
Middle frequency

2132.5 MHz 29.97
Highest frequency

2153 MHz 29.96

1.05W

FCC ID: PX8LRU-6100
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5.3.2 Conducted Spurious Emissions

Test Date:
Ambient Temp:
Humid :

Atmospheric Pressure:

Power supply:
Test Method:

Test Requirement:
700MHz Lower ABC Band

700MHz Upper C Band

850MHz Band

1900MHz Broadband PCS

EUT Operation:

Test conditions:

AWS-1 Band

11 Oct, 2013 to 17 Nov,2013
20.0C

67%

1005mbar

AC 120V 60Hz

FCC part 2. 1051& 935210 D02 Signal Boosters Certification
v01r01

FCC part 27. 53

The power of any emission outside a licensee's frequency block
shall be attenuated below the transmitting power (P) by at least
43 + 10 log (P) dB, or -13 dBm.

FCC part 27. 53

The power of any emission outside a licensee's frequency block
shall be attenuated below the transmitting power (P) by at least
43 + 10 log (P) dB, or -13 dBm.

FCC part 22. 917

The power of any emission outside a licensee's frequency block
shall be attenuated below the transmitting power (P) by at least
43 + 10 log (P) dB, or -13 dBm.

FCC part 24. 238

The power of any emission outside a licensee’s frequency block
shall be attenuated below the transmitter power (P) by a factor of
at least 43 + 10 log (P) dB, or -13 dBm.

FCC part 27. 53

The power of any emission outside a licensee's frequency block
shall be attenuated below the transmitter power (P) by at least 43
+ 10 log (P) dB, or -13 dBm.

The output power of EUT be set to maximum value, the gain of
EUT be set to maximum value by software through the
manufacture

Normal conditions

FCC ID: PX8LRU-6100
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Test configuration:

Test Procedure:

Application No.: ZJ00035225 Page 32 of 442

Signal Generator

Spectrum
analyzer

la« - Attenuator RAU

|

Main Hub

Antenna ports

Figure 2: Downlink Configuration

RF Signal Spectrum

Normal
Modulation Signal
Generator

v

EUT —O«—{ Transmitter —Po Filter

Generator Analyzer

Filter by-pass

Standard Notch

Load

Conducted Emission test procedure:

a)

b)

c)
d)

Connect the equipment as illustrated, with the notch filter
by-passed, when the output power is over the max. value
of the Spectrum Analyzer, add the attenuator to avoid
destroying the facility.

Set the center frequency of the Spectrum Analyzer to
assigned transmitter frequency, key the transmitter, and
set the level of the carrier to the full scale reference line.

Do not apply any tone to modulate the EUT
Adjust the Spectrum Analyzer for the following setting:

1) Resolution Bandwidth (base the standard,apply the
different set), her is 100kHz for frequency band less
than 1 GHz, 1 MHz for frequency over 1 GHz

2) Video Bandwidth refer to standard requirement

Adjust the center frequency of the spectrum analyzer for
incremental coverage of the range from:

1) the lowest radio frequency generated in the equipment,
it can be 9 kHz base the test method, here select 30 MHz
FCC ID: PX8LRU-6100
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Remark:

Application No.: ZJ00035225 Page 33 of 442

as lowest frequency start point;

2) the highest radio frequency shall higher than 10 times of
carrier frequency;

f) Record the frequencies and levels of spurious emissions;
The notch filter is used for avoid the EUT fundamental

carrier output power making the spectrum overload and the
harmonic spurious brought by it.

When the EUT fundamental carrier is not enough to make the
status, the notch filter could be not used.

FCC ID: PX8LRU-6100
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5.3.2.1

Application No.: ZJ00035225

Measurement Record

5.3.2.1.1 700MHz Lower ABC Band for Downlink

1)

1.1) Testfor LTE 1.4MHz

700MHz Lower A

(a) Lowest frequency: 9 kHz to 1 GHz

Ref 34 dBm

“Att 15 dB

“RBW 100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 2 [T1 ]

-48.77 dBm

259.622048077 MHz

Page 34 of 442

3DB

Offset 30/9 dB Markdr 1 [T1[] u
30 2¢.88 dBm
1 749.169104167 MHz
1 RV
10
o
|-10
D1 -13 dBm
|--20
--30
2
L ] . U T M Arhe ot prd
+--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date:

12.0CT.2013 14:42:00

FCC ID: PX8LRU-6100
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(b) Lowest frequency: 1 GHz to 8 GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.33 dBm
Ref 17 dBm “Att 15 dB SWT 90 ms 7.876602564 GHz
off$et 30]9 dB M
10
[ A
1 RV
[VAXH]
LvL
-10
D1 -13 dBm
I--20
-30
| _40 4 [ 308
WMWMWMmWW“WK
+--50
I-60
I--70
+--80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:38:14

(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 KkHz Marker 2 [T1 ]
*VBW 300 kHz -48.13 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 341.352081731 MHz
Offset 30/9 dB Markdr 1 [T1[] u
%0 18.10 dBm
742.374203526 MHz
1
1 RV
MAXH
LvL
10
Lo
|--10
D1 -13 dBm
|--20
3DB
I-30
1
2
:’L’B'OV‘ LN Y Araprfy A uglw.u ML AW ( "IL Lu¢A| AN A'l A WA,
|-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:41:24

FCC ID: PX8LRU-6100
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(d) Middle frequency: 1 GHz to 8 GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz ~42.95 dBm

Ref 15 dBm “Att 15 dB SWT 90 ms 7.876602564 GHz

off$et 30]9 dB “
10

[ A

NG - o

LvL
—-10

D1 -13 dBm

3DB

—-60

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:39:14

(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 KkHz Marker 2 [T1 ]
“VBW 300 kHz -48.85 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 203.532809295 MHz
Ooff$et 30,9 dB Markdr 1 [T1]]
%0 14.64 dBm
. 733.976753205 MHz
1 RV
MAXH
LvL
I 10
Lo
I-10
D1 -13 dBm
|--20
3DB
I -30
i
LA A tarbeed kbt A s it Aot b A it i s Al stk L M peth Aot T Asrbhn|
| -60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:40:31

FCC ID: PX8LRU-6100
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(f) Highest frequency: 1 GHz to 8 GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.35 dBm

Ref 15 dBm “Att 15 dB SWT 90 ms 7.831730769 GHz

off$et 30]9 dB ‘l
10

MAXH
LvL
—-10

D1 -13 dBm

3DB

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:39:41

1.2) Test for LTE 3MHz

(a) Lowest frequency: 9 kHz to 1 GHz

@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -49.99 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 282.057743590 MHz
Offget 30/9 dB Markgr 1 [T1[]
0 17.31 dBm
749.169104167 MHz
- 1
1 RM 20
MAXH
LvL
10
o
--10
D1 -13 dBm
I-20
3DB
-30
-40
2
- A A AL I M AN L, IS A A AN, o L " AL A |
--60:
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:42:40

FCC ID: PX8LRU-6100
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(b) Lowest frequency: 1 GHz to 8 GHz

Page 38 of 442

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.18 dBm
Ref 19 dBm “Att 15 dB SWT 90 ms 7.865384615 GHz
Ooff$et 30,9 dB
10
1 RVAS
[VAXH IR
LvL
-10
D1 -13 dBm
|20
-30
3DB
|--40 1
-50
|--60
I--70
| -80
Center 4.5 GHz 700 MHz/ Span 7 GHz
Date: 12.0CT.2013 14:45:14
® “RBW 100 KkHz Marker 2 [T1 ]
“VBW 300 kHz -49.37 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 344.557181090 MHz
Ooff$et 30,9 dB Markdr 1 [T1]]
%0 17.63 dBm
730.771653846 MHz
1
1 RV
MAXH
LvL
I 10
o
I-10
D1 -13 dBm
|--20
3DB
I -30
--40
2
Lty I A STV [T, YUV ¢ WVATIN 71 TORTIT LT R RN WAV MR MR
| -60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:43:11

FCC ID: PX8LRU-6100
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(d) Middle frequency: 1 GHz to 8 GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz ~43.11 dBm

Ref 19 dBm “Att 15 dB SWT 90 ms 7.876602564 GHz

Offset 30,9 dB

—10:

1 R
o

—-10

D1 -13 dBm

—-20

—-60

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:44:48

(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 KkHz Marker 2 [T1 ]
“VBW 300 kHz ~48.21 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 427.889764423 MHz
off$et 30]9 dB Varkdr 1 [T1]]
%0 17.14 dBm
733.976753205 MHz
- 1
1 RV
WAXH
10
Lo
10
D1 -13 dBm
|20
L 30
| 10 Lﬂ
g \v
TOPP VN I W SUTO T W A AR ) g W P AT
|60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:43:45

FCC ID: PX8LRU-6100

LvL

3DB

[ A

3DB
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(f) Highest frequency: 1 GHz to 8 GHz

Application No.: ZJ00035225 Page 40 of 442

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.15 dBm
Ref 19 dBm “Att 15 dB SWT 90 ms 7.865384615 GHz
Offset 30/9 dB
10
1 RM
MAXH [
LVL
-10
D1 -13 dBm
I--20
-30
30B
I--40 1
WWW%MM’WWM
-50
|60
t-70
| -80
Start 1 GHz 700 MHz/ Stop 8 GHz
Date: 12.0CT.2013 14:44:25
1.3) Test for LTE 5MHz
(a) Lowest frequency: 9 kHz to 1 GHz
@ *RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49.43 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 415.069366987 MHz
Offset 3049 dB Markgr 1 [T1|]
30 14.82 dBm
740.771653846 MHz
oy <[ 2° 1

LvL

D1 -13 ¢Bm

——20-

-40

T || VRN NYEVIEN

—-60

Start 9 kHz 99.9991 MHz/

Date: 12.0CT.2013 14:48:21

FCC ID: PX8LRU-6100

Stop 1 GHz
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(b) Lowest frequency: 1 GHz to 8 GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.26

Ref 17 dBm “Att 15 dB SWT 90 ms 7.854166667

dBm
GHz

Offset 30,9 dB
10

B |,
—-10
D1 -13 dBm
—-20
—-30
w0 .

—-60

Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 14:45:51

(c) Middle frequency: 9 kHz to 1 GHz

LvL

3DB

® “RBW 100 KkHz Marker 2 [T1 ]
*VBW 300 kHz -49.66 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 415.069366987 MHz
Offset 30]9 dB Markdr 1 [T1]] |
0 1945 dBm
730.771653846 MHz
1 RV T
MAXH
LvL
10
Lo
|-10
D1 -13 dBm
|--20
3DB
I-30 HL\
+-40
2
Ay DA ~IARA SN M AR rere Iy Tt b B At sy
|-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:47:57

FCC ID: PX8LRU-6100
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(d) Middle frequency: 1 GHz to 8 GHz

® *RBW 1 MHz
*VBW 3 MHz

Ref 17 dBm “Att 15 dB SWT 90 ms

Marker 1 [T1 ]

-43.26 dBm
7.854166667 GHz

Offset 30,9 dB
10

1 il I
LvL
-10
D1 -13 dBm
20
-30
| _40 1 |30B
w*“mﬁw,ﬁdwwwww~wi~wv—yww~dfyfﬁmﬂ“wf\wf\/ﬁywwvw\qfkvﬂmJ}\
+-50
+--60
t-70
+--80
Center 4.5 GHz 700 MHz/ Span 7 GHz
Date: 12.0CT.2013 14:46:22
® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -64.58 dB
Ref 34 dBm “Att 15 dB SWT 100 ms -150.639669872 MHz
Offset 30/9 dB Markdr 1 [T1[] u
%0 18.15 dBm
730.771653846 MHz
1 RV 1
MAXH
LvL
10
o
I--10
D1 -13 dBm
I--20
3DB
-30 L\
--40
2 \
S dMAMIUAMA AR LALL | PN AR Aol AIA AL el MAA AR A RN
t-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:47:26

FCC ID: PX8LRU-6100
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(f) Highest frequency: 1 GHz to 8 GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz ~43.11 dBm

Ref 17 dBm “Att 15 dB SWT 90 ms 7.865384615 GHz

off$et 30]9 dB ‘|
10

B

LvL

—-10

D1 -13 dBm

—-20

—-30

| _40 4 || 308

meﬂmwmmwww

—-50

—-60

—-70

—-80

Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 14:46:50

FCC ID: PX8LRU-6100
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2)  700MHz Lower B
2.1) Testfor LTE 1.4AMHz

(a) Lowest frequency: 9 kHz to 1 GHz

® “RBW 100 KHz Marker 2 [T1 ]
“VBW 300 kHz -49.64 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 592.952381410 MHz
Offset 30]9 dB Markgr 1 [T1[]
-0 20.26 dBm
. 735.579302885 MHz
1 RV
LvL
10
o
|-10
D1 -13 dBm
|--20
3DB
-30
-40 )1
2 ‘
narsghmpsnt Mans W o, o, ot WU " TP 1) R
+--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 14:52:50
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42.93 dBm
Ref 19 dBm “ ALt 15 dB SWT 90 ms 7.876602564 GHz
Offgset 30,9 dB
10 [ A]
1 RMal
[vaxH

—-10
D1 -13 dBm

-20

-30

3DB

L _40.
fﬂwdWJ,H,J»~—Vv~u¢/wf1m—~V-~/»~ﬁ/~\/v»v~f\vJN\,»\\/"\ﬁ,ﬁ\ﬂdezvxfm-q/X\

-50

- —60-

-70

-80

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:51:43

FCC ID: PX8LRU-6100



Report No.:EM201300924 Application No.: ZJ00035225

(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -48.89 dBm
Ref 34 dBm ~“Att 15 dB SWT 100 ms 592.952381410 MHz
20 Offset 30/9 dB Markgr 1 [T1]] "
B 19.25 dBm
737.181852564 MHz
1
1 R
MAXH
LvL
110
o
-10
D1 -13 dBm
l-20
3DB
| -30
A
. ,
rdo At /A AN PN A A b ot S idead
--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 14:53:22
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.01 dBm
Ref 19 dBm ~“Att 15 dB SWT 90 ms 7.876602564 GHz
Offset 30,9 dB
10
1 R
vAXH [
LvL
| -10
D1 -13 dBm
|20
-30
3DB
—-40 1
\dﬁwiﬂ—Md—mwww,*%Hwnvaﬂwwduw_,waw»”r\d~x~M*\ﬂ”\/”\vfkvwx,W\w/“\ww»/l\
-50
| 60
| -70
| -80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:51:21

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49.26 dBm
Ref 34 dBm ~“Att 15 dB SWT 100 ms 592.952381410 MHz
20 Offset 30/9 dB Markgr 1 [T1]] "
B 21.16 dBm
1 740.386951923 MHz
1 R
MAXH
LvL
110
o
-10
D1 -13 dBm
l-20
3DB
| -30
a
St MMM A A ANAAI I AN I A At A Al 5 T T MO ey
--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 14:53:49
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.88 dBm
Ref 19 dBm ~“Att 15 dB SWT 90 ms 7.876602564 GHz
Offset 30,9 dB
10
1 R
vAXH [
LvL
| -10
D1 -13 dBm
|20
-30
3DB
|-40 1
|t od
| it MMMM’\/\MWM
-50
| 60
| -70
| -80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:50:43

FCC ID: PX8LRU-6100
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2.2) Testfor LTE 3MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® ~RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49.53 dBm
Ref 34 dBm *Att 15 dB SWT 100 ms 568.914136218 MHz
20 Offset 30/9 dB Markgr 1 [T1]] "
B 17.32 dBm
735.579302885 MHz
- 1
1 R
MAXH
LvL
10
=)
--10
D1 -13 dBm
--20
3DB
--30
--40
kAN ML A, ML AMAMIN LM A it A AL MM BAA ML LAl AN ASIAIANM,
I--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 14:54:58
<§§> “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.07 dBm
Ref 18 dBm “Att 15 dB SWT 90 ms 7.876602564 GHz
Ooffget 30]9 dB
10
1 RM|
MAXH limY
LvVL
-10
D1 -13 dBm
--20
—-30
3DB
40
WWWMWM%WWM
—--50
-60
—-70
—-80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:57:30

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49.29 dBm
Ref 34 dBm ~“Att 15 dB SWT 100 ms 568.914136218 MHz
20 Offset 30/9 dB Markgr 1 [T1]] "
B 17.68 dBm
737.181852564 MHz
| 1
1 R
MAXH
LvL
110
o
-10
D1 -13 dBm
l-20
3DB
- -30 k\
--40
TNRTTIY S PYRTEIA S s A AL AN LA A S e e AT A LA A n Anhp AN
--60
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 12.0CT.2013 14:55:29
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.11 dBm
Ref 18 dBm ~“Att 15 dB SWT 90 ms 7.876602564 GHz
Offset 30,9 dB
10
1 R
MAXH RS
LvL
-10
D1 -13 dBm
| 20
| -30
DB
| 10 NE
WLMWWMMMWW\_A/\
-50
--60
-70
-80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 14:57:11

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

(e) Highest frequency: 9 kHz to 1 GHz

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-50.44 dBm

Ref 34 dBm ~“Att 15 dB SWT 100 ms 568.914136218 MHz
20 Offset 30/9 dB Markgr 1 [T1]] "
B 17.81 dBm
738.784402244 MHz
| 1
1 R
MAXH
110
o
-10
D1 -13 dBm
l-20
- -30
--40
ot doanin A A AN A b s A LA At AN S A, A A NN AAMAA
--60

Center 500.0045 MHz

Date: 12.0CT.2013 14:56:09

99.9991 MHz/

(f) Highest frequency: 1 GHz to 8 GHz

Ref 19 dBm

*Att

15 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 90 ms

Span 0.999991 GHz

Marker 1 [T1 ]
-42.90 dBm
7.876602564 GHz

Offget 30

10

9

dB

MAXH o)

—-10
D1 -13

—-20

—-30

| —40

—-50

--60

--70

-80

Start 1 GHz

Date: 12.0CT.2013 14:56:44

700 MHz/

Stop 8 GHz

FCC ID: PX8LRU-6100

[ A

LvL

3DB

3DB
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2.3) Test for

LTE 5SMHz

(a) Lowest frequency: 9 kHz to 1 GHz

Date:

(b) Lowest

Date:

“RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49.78 dBm
Ref 34 dBm *Att 15 dB SWT 100 ms 463.145857372 MHz
20 Offset 30/9 dB Markgr 1 [T1]] "
B 15.55 dBm
738.784402244 MHz
.20 T
LvL
10
=)
--10
D1 -13 dBm
F-20
3DB
--30 L\
--40
Mﬁm A RIS M, Jot pdliy Al LTl b gk i sy e s Al Lt L A it It I
I--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
12.0CT.2013 15:00:45
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.08 dBm
Ref 18 dBm “Att 15 dB SWT 90 ms 7.876602564 GHz
Ooffget 30]9 dB
10
-0
LvVL
-10
D1 -13 dBm
--20
—-30
3DB

40

—-50

-60

—-70

—-80

Center 4.5 GHz 700 MHz/ Span 7 GHz

12.0CT.2013 14:58:00

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49.33 dBm
Ref 34 dBm *Att 15 dB SWT 100 ms 540.068241987 MHz
20 Offset 30/9 dB Markgr 1 [T1]] "
B 15.86 dBm
738.784402244 MHz
1 R T
MAXH
LvL
10
o
--10
D1 -13 dBm
l--20
3DB
--30 L\
--40
z ' [
S A A A AN A A N, Mo pnMb o AL AN AUM A BAMAM A A -l
--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 15:00:18
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.06 dBm
Ref 18 dBm *Att 15 dB SWT 90 ms 7.865384615 GHz
Offset 30]9 dB
10
1 RM|
MAXH i a8
LvL
--10
D1 -13 dBm
| -20
l-30
DB
| _40 M E
WJ”MMWW\MMWWM
--50
--60
--70
-80
Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 14:58:32

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 kHz
“VBW 300 kHz

Application No.: ZJ00035225

Marker 2 [T1 ]

-49.20 dBm

Ref 34 dBm “Att 15 dB SWT 100 ms 562.503937500 MHz

20 Offset 30/9 dB Markgr 1 [T1]] ||

B 16.25 dBm

738.784404244 MHz

1 RV T
MAXH

—10

—O

--10

D1 -13 dBm

l--20

--30

--40

3 vnj Lm

My s s WAMAANA A sttt AUt AN M gt ADrg AN AN i I SRS e

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 14:59:45

(f) Highest frequency: 1 GHz to 8 GHz

@ “RBW 1 MHz
“VBW 3 MHz

Ref 18 dBm “Att 15 dB SWT 90 ms

Marker 1 [T1 ]

-43.41 dBm
7.865384615 GHz

Offget 30,9 dB

—10

—-10

D1 -13 dBm

--20

--30

—-60

—-70

—-80

Center 4.5 GHz 700 MHz/

Date: 12.0CT.2013 14:58:54

FCC ID: PX8LRU-6100

Span 7 GHz

[ A

LvL

3DB

3DB
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3)

3.1) Testfor LTE 1.4AMHz

700MHz Lower C

Application No.: ZJ00035225

(a) Lowest frequency: 9 kHz to 1 GHz

Date:

Ref 35

dBm

“RBW 100 kHz
“VBW 300 kHz

“Att 15 dB

SWT 100 ms

Marker 2 [T1 ]
-49.86 dBm

463.145857372 MHz

* 20

OFF:

et 30/9 dB

Markdr 1 [T1]] H

—30

1

—10

—O:

—-10

D1 -13 dBm

-20

-30

2
s it A ol

——60

Start 9 kHz

12.0CT.2013 15:24:44

99.9991 MHz/

(b) Lowest frequency: 1 GHz to 8 GHz

Date:

Ref 20

dBm

“Att 15 dB

RBW
VBW
SWT

1 MHz
3 MHz
90 ms

Stop 1 GHz

Marker 1 [T1 ]
-43.06 dBm

7.876602564 GHz

20 OffF:

et 30,9 dB

—10

(—O-

—-10

D1 -13 dBm

-20

=70

-80

Start 1 GHz

12.0CT.2013 15:27:15

700 MHz/

Stop 8 GHz

FCC ID: PX8LRU-6100

Page 53 of 442
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Application No.: ZJ00035225

(c) Middle frequency: 9 kHz to 1 GHz

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-49.75 dBm

Ref 35 dBm “Att 15 dB SWT 100 ms 463.145857372 MHz
Offset 30/9 dB Markgr 1 [T1]] |
—30 TY78—dBm
743.592051282 MHz
1
1 RV <Y
MAXH
10
—O
--10
D1 -13 dBm
-20
--30
» )
. ) \
AAAMANIAA L AR MAM M b b N fir b A Ao P Al RTARRSRTY 120 | NprTws g
—-60

Start 9 kHz

Date: 12.0CT.2013 15:25:18

99.9991 MHz/

(d) Middle frequency: 1 GHz to 8 GHz

Ref 20 dBm

*Att

15 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 90 ms

Stop 1 GHz

Marker 1 [T1 ]
-41.56 dBm
1.482371795 GHz

20 Offget 30

—10

9

dB

—-10

D1 -13

--20

Bm

--30

—-60

—-70

-80

Start 1 GHz

Date: 12.0CT.2013 15:26:54

700 MHz/

Stop 8 GHz

FCC ID: PX8LRU-6100

LvL

3DB

Page 54 of 442



Report No.:EM201300924

(e) Highest frequency: 9 kHz to 1 GHz

*RBW 100 kHz
*VBW 300 kHz

Application No.: ZJ00035225

Marker 1 [T1 ]
18.66 dBm

Ref 35 dBm “Att 15 dB SWT 100 ms 745.194600962 MHz
Offfet 30)9 dB Varkdr 2 T[]
—30 =455 dBm
463.145857372 MHz
1
1 RV <Y
MAXH
10
—O
--10
D1 -13 dBm
-20
--30
/
2
Lt A Aot | te AL A AL ke ey addunmn
—-60

Start 9 kHz

Date: 12.0CT.2013 15:26:04

99.9991 MHz/

(f) Highest frequency: 1 GHz to 8 GHz

Ref 20 dBm

*Att

15 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 90 ms

Stop 1 GHz

Marker 1 [T1 ]
-42.02 dBm
1.482371795 GHz

20 Offget 30

—10

9

dB

—-10

D1 -13

--20

Bm

--30

—-60

—-70

-80

Start 1 GHz

Date: 12.0CT.2013 15:26:36

700 MHz/

Stop 8 GHz

FCC ID: PX8LRU-6100

LvL

3DB
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3.2) Testfor LTE 3MHz

(a) Lowest frequency: 9 kHz to 1 GHz

<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.39 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 741.989501603 MHz
Offget 30]9 dB Markdr 2 [T1[] 1
30 —5(.00 dBm
440.710161859 MHz
| 1
1 RMj 20
VAXH]
LvL
10
-0
-10
D1 -13 dBm
--20
3DB
-30
-40
2
VEONURTENY N PNVSIS ATV WY\ LYY SPPRN SO 18 WP BV VN ¥ [TV TR N1 17 RO wOry iy IS TN VY IRV |
—-60
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 12.0CT.2013 15:30:55
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.28 dBm
Ref 20 dBm “Att 15 dB SWT 90 ms 7.854166667 GHz
20 Offget 30]9 dB
| 10
1 RM|
MAXH
o LVL
-10
D1 -13 dBm
--20
—--30
3DB
-40 3

-60

-70

-80

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 15:28:16

FCC ID: PX8LRU-6100



Report No.:EM201300924 Application No.: ZJ00035225 Page 57 of 442

(c) Middle frequency: 9 kHz to 1 GHz

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.76 dBm
Ref 34 dBm ~“Att 15 dB SWT 100 ms 743.592051282 MHz
20 Offset 30/9 dB Markgr 2 [T1]] "
B -5(.03 dBm
440.710161859 MHz
1
1 R
MAXH
LvL
110
Lo
-10
D1 -13 dBm
l-20
3DB
- -30
--40
Z )
sbegaynatongilii iAo AN LA L A A A~ A T b |1_|LA4'JA AU A 1 TSN PR TRT PN VS
--60
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 12.0CT.2013 15:30:30
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.64 dBm
Ref 20 dBm ~“Att 15 dB SWT 90 ms 1.482371795 GHz
20 Offget 30]9 dB
| 10
1 R
MAXH
0 LvL
-10
D1 -13 dBm
| 20
| -30
3DB
| 401
WWMMMM,WWW’\
-50
| -60
-70
-80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 15:28:48

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 18.42 dBm
Ref 34 dBm ~“Att 15 dB SWT 100 ms 745.194600962 MHz
20 Offset 30/9 dB Markgr 2 [T1]] "
B -5(.18 dBm
440.710161859 MHz
20 =
1 RV
MAXH
LvL
110
o
-10
D1 -13 dBm
l-20
3DB
- -30
--40
2
Wﬁ* " A AMA A A A A A AT MDA, AP A AN M
--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 15:29:55
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.42 dBm
Ref 20 dBm ~“Att 15 dB SWT 90 ms 7.854166667 GHz
20 Offget 30]9 dB
| 10
1 R
MAXH
0 LvL
-10
D1 -13 dBm
| 20
| -30
3DB
| _10 4
“bmmwﬁkﬁvﬁ_ﬁﬂwmﬁ**,M--\~,~www“h~»~v--~«_-~\w»*\~~f&vuf\\f/\“//x\y,«N.“»~mr“~vw~—u”x\
-50
| -60
-70
-80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 15:29:08

FCC ID: PX8LRU-6100
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3.3) Testfor LTE 5MHz

(a) Lowest frequency: 9 kHz to 1 GHz

<§§> “RBW 100 KHz Marker 1 [T1 ]
“VBW 300 kHz 16.54 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 741.989501603 MHz
Offset 30/9 dB Markgr 2 [T1]] "
30 —49.69 dBm
440.710161859 MHz
= T
MAXH
LvL
10
o
--10
D1 -13 dBm
--20
3DB
-30
-40
2
T T TP TR VLN W B TP/ FOECN AP PENTVP WY M SR A P PR LY PP TR T A NGRS AP AP AIAL
-60
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 12.0CT.2013 15:31:26
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.20 dBm
Ref 16 dBm *Att 15 dB SWT 90 ms 1.482371795 GHz
off$et 30]9 dB "
10
[ A
RY - | o
MAXH
LvL
--10
D1 -13 dBm
l-20
l-30
| 401 3DB
k —— A NP VA Wra " SN W, PRV
| -50
--60
--70
--80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 15:33:45

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.51 dBm
Ref 34 dBm ~“Att 15 dB SWT 100 ms 745.194600962 MHz
20 Offset 30/9 dB Markgr 2 [T1]] "
B —-5(.29 dBm
440.710161859 MHz
| 1
1 R
MAXH
LvL
110
o
--10
D1 -13 dBm
l-20
3DB
- -30 K
--40
z ‘A
R AR A o s AR 1 b breonbi g AMAAAA AL ANZ I 2t e s e tu A A L M e e AtpM g A A ALK A
--60
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 12.0CT.2013 15:31:49
@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 17.51 dBm
Ref 34 dBm ~“Att 15 dB SWT 100 ms 745.194600962 MHz
20 Offset 30/9 dB Markgr 2 [T1]] "
B —-5(.29 dBm
440.710161859 MHz
| 1
1 R
MAXH
LvL
110
Lo
-10
D1 -13 dBm
l-20
3DB
- -30 K
--40
z ‘A
R A e o Ak b bneonle e AMAANA AL A I 2 s e s et A L M s e AtpM g A A ML KA,
--60
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 12.0CT.2013 15:31:49

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz 16.86 dBm
Ref 34 dBm “Att 15 dB SWT 100 ms 745.194600962 MHz
20 Offset 30/9 dB Markgr 2 [T1]] "
B —49_.71 dBm

440.710161859 MHz

B 1
1 RV "
WAXH
LvL
10
Lo
--10
D1 -13 dBm
20
3DB

--30 / \
-40

2
dovturly MM A nr AL AN SR IR AN Mgt M AAMAA A Jerorg|

— 50

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 12.0CT.2013 15:32:24

(f) Highest frequency: 1 GHz to 8 GHz

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz ~42.27 dBm

Ref 16 dBm “Att 15 dB SWT 90 ms 1.482371795 GHz

off$et 30]9 dB ||
|10

1 RV

—-10
D1 -13 dBm

--20

--30

-40

3DB

—-50

—-60

—-70

—-80

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 15:33:02

FCC ID: PX8LRU-6100
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4)  700MHz LowerABC full band
4.1) Testfor LTE 10MHz
(a) Lowest frequency: 9 kHz to 1 GHz
® Rvsibrodvis

Ref 36 dBm “Att 15 dB SWT 100 ms

Marker 2 [T1 ]
-49.53 dBm
477 .568804487 MHz

Page 62 of 442

LVvVL

Offset 30]9 dB Markgr 1 [T1|]
—30 13.94 dBm
737.181852564 MHz
1 RVl -Te}
MAXH 1
10 ?
o
--10
D1 -13 ¢iBm
-20
-30 \\
-40
fotamt A . Lﬁﬁ
R =7 el AN I AN A I s A A~ A
+-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 15:37:37
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.64 dBm
Ref 16 dBm ~Att 15 dB SWT 90 ms 7.876602564 GHz
Ooffset 30,9 dB
10
1 RV
MAXH
--10
D1 -13 ¢Bm
--20
--30
NG SUSVoe WV U
[ VNGV O Mt NP7 W S WV NI SNy |
-50
--60
-70
--80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 15:34:28

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

(c) Middle frequency: 9 kHz to 1 GHz

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-48.40 dBm

LvL

3DB

Ref 36 dBm *Att 15 dB SWT 100 ms 528.850394231 MHz
Offset 30]9 dB Markdr 1 [T1[]
30 1 40 dBm
740.386951923 MHz
1 RMpSTe}
MAXH 1
q

10

!

--10

D1 -13 dBm

-20

--30

--40

% {AJM
ot gsdmmomsid st I bt gt e L A g WA d o]
--60

Start 9 kHz

Date: 12.0CT.2013 15:36:56

99.9991 MHz/

(d) Middle frequency: 1 GHz to 8 GHz

®

Ref 16 dBm

*Att

“RBW 1 MHz
“VBW 3 MHz
15 dB SWT 90 ms

Stop 1 GHz

Marker 1 [T1 ]
-43.16 dBm
7.876602564 GHz

Offget 30
—10

9

dB

—-10

D1 -13

--20

--30

-40

—-50

—-60

—-70

—-80

Start 1 GHz

Date: 12.0CT.2013 15:35:03

700 MHz/

Stop 8 GHz

FCC ID: PX8LRU-6100

Page 63 of 442



Report No.:EM201300924

(e) Highest frequency: 9 kHz to 1 GHz

Application No.: ZJ00035225

@ ~RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -48.84 dBm
Ref 36 dBm “Att 15 dB SWT 100 ms 495.196850962 MHz
off$et 30]9 dB Markdr 1 [T1]]
30 1 22 dBm
741.989501603 MHz
1 RMpSTe}
MAXH 1
ﬂ LVL
10
o
--10
D1 -13 dBm
| o0 30B
--30
--40
) «»j tvvv
s AN AN AN A b I eIt LA api s A
—-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 12.0CT.2013 15:36:13

(f) Highest frequency: 1 GHz to 8 GHz

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.13

Ref 16 dBm “Att 15 dB SWT 90 ms

7.865384615

dBm
GHz

Offget 30,9 dB
—10

—-10

D1 -13 dBm

--20

--30

-40

—-50

—-60

—-70

—-80

Start 1 GHz 700 MHz/

Date: 12.0CT.2013 15:35:20

FCC ID: PX8LRU-6100

Stop 8 GHz
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4.2) Testfor LTE 15MHz

(a) Lowest frequency: 9 kHz to 1 GHz

<§§> “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49_.50 dBm
Ref 36 dBm “Att 15 dB SWT 100 ms 477.568804487 MHz
Offset 309 dB Markgr 1 [T1|]
30 1250 dBm
740.386951923 MHz
“l-20
MAXH 1
E LVL
10
o
-10
D1 -13 dBm
| o0 3DB
--30
-40
A 2 |
S A A A AN AT A3 AN g bt A st
--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 15:38:24
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.09 dBm
Ref 23 dBm *Att 15 dB SWT 90 ms 7.876602564 GHz
| 5o Offset 30]9 dB 1
10
1 RM|
MAXH
| o LvL
I -10
D1 -13 dBm
-20
-30
3DB
| -40 1
ammekﬂNMdeﬂﬂMJ’wﬁVWwwﬁaﬁﬁﬂme*h/”Nfd\V/\w’\N”r\VIA\/p\V/“\bf\/M\“ﬂA\JV\“/K\
| -50
I--60
-70
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 15:40:33

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

Ref 36 dBm

*Att

15 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Application No.: ZJ00035225

Marker 2 [T1 ]
-49.39 dBm
408.659168269 MHz

Offget 30

9

dB

Marke

r 1 [T1
.

1

53 dBm

1 RMpSTe}

74

0.386951

923 MHz

—10

P~ o

LvL

--10

D1 -13

-20

3DB

--30

|20

WAl

N

—-60

Start 9 kHz

Date: 12.0CT.2013 15:38:49

99.9991 MHz/

(d) Middle frequency: 1 GHz to 8 GHz

®

Ref 23 dBm

*Att

15 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 90 ms

Stop 1 GHz

Marker 1 [T1 ]
-43.11 dBm
7.876602564 GHz

[ o Offfet 30

9

dB

10

--10

D1 -13

—-20

Bm

—-30

| —40

3DB

--50

| -60

--70

Start 1 GHz

Date: 12.0CT.2013 15:40:02

700 MHz/

FCC ID: PX8LRU-6100

Stop 8 GHz
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Application No.: ZJ00035225

(e) Highest frequency: 9 kHz to 1 GHz

*RBW 100 kHz

Marker 2 [T1 ]

“VBW 300 kHz -47.71 dBm
Ref 36 dBm *Att 15 dB SWT 100 ms 418.274466346 MHz
Offset 30]9 dB Markdr 1 [T1[]
—30 1 55 dBm
743.592051282 MHz
1 RMpSTe}
MAXH
1 LvL
6 /
!
--10
D1 -13 dBm
L _20 \ 3DB
-30 \
--40
2
T sl A A A Al A PPN Artmpains il | A A AL
--60

Center 500.0045 MHz

Date: 12.0CT.2013 15:39:15

99.9991 MHz/

(f) Highest frequency: 1 GHz to 8 GHz

“RBW 1 MHz

Span 0.999991 GHz

Marker 1 [T1 ]

“VBW 3 MHz -43.11 dBm
Ref 23 dBm “Att 15 dB SWT 90 ms 7.876602564 GHz
| 5o Offset 30]9 dB 1
| A ]
10
1 RM
MAXH
| o LvL
—-10
D1 -13 ¢Bm
--20
--30
3DB

| —40

--50

| -60

--70

Start 1 GHz

Date: 12.0CT.2013 15:39:45

700 MHz/

Stop 8 GHz

FCC ID: PX8LRU-6100
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5.3.2.1.2 700MHz Upper C
1) Testfor LTE 1.4MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -49.62 dBm
Ref 35 dBm “Att 15 dB SWT 100 ms 480.773903846 MHz
Offget 30/9 dB Markegr 1 [T1[]
30 T4 S6—dBm
746 .797150641 MHZ
1
Y - [-20
MAXH
LVL
10
o
+-10
D1 -13 dBm
-20 3B
--30
-40 {A
- ’ La
[Woapprh A AA A M AN N A Jihon By A Il
I--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 12:42:01
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.15 dBm
Ref 18 dBm “Att 15 dB SWT 90 ms 1.493589744 GHz
Offget 30/9 dB
1o
Y -
MAXH el
LVL
-10
D1 -13 dBm
--20
--30
1 DE
-40
VANFWwwfwnwwvwwmwwﬂbwwwvxwmx-\Nf~wf’\/”\/”\v/\v/\wvmwf“xw«w/AW
--50
[--60
--70
-80
Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 12:44:27

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

(c) Middle frequency: 9 kHz to 1 GHz

*RBW 100 kHz
*VBW 300 kHz

Marker 2 [T1 ]
-49.13 dBm

Ref 35 dBm *Att 15 dB SWT 100 ms 437.505062500 MHz
Offset 30/9 dB Markgr 1 [T1]]
—30 1925 dBm
7591.604799679 MHz
1
Y - | 20
MAXH
LvL
10
-0
--10
D1 -13 dBm
. _20 3DB
--30
r
: ‘\
busgyide s A A s Tl AL W P b hotript e Ay
--60

Start 9 kHz

Date: 12.0CT.2013 12:42:27

99.9991 MHz/

(d) Middle frequency: 1 GHz to 8 GHz

Ref 18 dBm

*Att

“RBW 1 MHz
“VBW 3 MHz
15 dB SWT 90 ms

Stop 1 GHz

Marker 1 [T1 ]
-43.51 dBm
7.865384615 GHz

Offget 30

—10

9

dB

—-10

D1 -13

--20

--30

3DB

—-60

—-70

—-80

Center 4.5 GHz

Date: 12.0CT.2013 12:44:07

700 MHz/

Span 7 GHz

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

®

Application No.: ZJ00035225

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz

-49.24 dBm

I

LvL

Ref 35 dBm *Att 15 dB SWT 100 ms 479.171354167 MHz
Offset 30,9 dB Marker 1 [T1|]
—30 IO .5 apT
758.014998397 MHz
1
1 RVl
MAXH
—10
—0
r-10
D1 -13 dBm
-20
--30
-
z AJ
7_.&4/& M i . A AN A LA M AT. LN M AP A At i Nas A A Ik M|
— =60

Start 9 kHz

Date: 12.0CT.2013 12:43:06

99.9991 MHz/

(f) Highest frequency: 1 GHz to 8 GHz

®

Ref 18 dBm

*Att

15 dB

Stop 1 GHz

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz
SWT 90 ms

-43.13 dBm
7.865384615 GHz

Offset 30

—10:

9

dB

L R

MAXH el

~-10

D1 -13

-20

3DB

—-60

—-70

—-80

Start 1 GHz

Date: 12.0CT.2013 12:43:39

700 MHz/

FCC ID: PX8LRU-6100

Stop 8 GHz
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2) Testfor LTE 3MHz

(a) Lowest frequency: 9 kHz to 1 GHz

@ *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -70.05 dB

Ref 33 dBm *Att 15 dB SWT 100 ms -209.934008013 MHz

| 30— Offset 30.9 dB Markdr 1 [T1][] |
184.96 dBm
748 .399700321 MHz

1
—20:

[ Rl

—10

--10
D1 -13 dBm

EN

F-40
BN A4 PV TN PA N NVIRPV RN M oy A N J Kool b pa A ot

»
<
4

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

(b) Lowest frequency: 1 GHz to 8 GHz

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.65 dBm

Ref 18 dBm “Att 15 dB SWT 90 ms 1.493589744 GHz

Offset 30,9 dB

-0

MAXH el

—-10
D1 -13 dBm

-20

1 3DB

—-60

—-70

—-80

Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 12:44:55

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 KHz Delta 2 [T1 ]
“VBW 300 kHz -69.19 dB
Ref 33 dBm *Att 15 dB SWT 100 ms -334.932883013 MHz
| 30 Offset 30.9 dB Markdr 1 [T1[] |
19.05 dBm
, 781.604794679 MHz
|20
Y
MAXH
10 LvL
o
F-10
D1 -13 dBm
-20
3DB
L-30 \
l-40
2 f ‘
50, AdrA I Al LN Mo s gL it A A kA n W Lo Apudpst TN [PV W7 WY
Brrorads y v w v v 3] "
|-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 12:47:27
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.85 dBm
Ref 18 dBm *Att 15 dB SWT 90 ms 1.493589744 GHz
Offset 30]9 dB
o
Y
MAXH el
LvL
--10
D1 -13 dBm
| -20
|-30
3DB
| -40
‘ w_wv’mw‘~m¢~w~w~,d~uwfﬂw_,,,_§””A\v¢«“,-m~/\\,/\\,/\\,ru\Jdmw~a~,r~x,ﬂﬁv/4w
+-50
+--60
-70
-80
Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 12:45:31

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 KHz Delta 2 [T1 ]
“VBW 300 kHz -67.03 dB
Ref 33 dBm *Att 15 dB SWT 100 ms -193.908511218 MHz
| 30 Offset 30.9 dB Markdr 1 [T1[] |
18.32 dBm
756.412448718 MHz
1
|20
2 RS
MAXH
10 LvL
o
F-10
D1 -13 dBm
-20
3DB
I-30
l-40
\ J
A5 0mennA AL U PRI LW | WYY A dippdol Ay Al A Yo Mol
~ AN/ o Vit by
|-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 12:46:55
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.53 dBm
Ref 18 dBm *Att 15 dB SWT 90 ms 1.504807692 GHz
Offset 30]9 dB
o
[ RS
MAXH el
LvL
--10
D1 -13 dBm
| -20
|-30
3DB
| _40 1
MWWW«MmWww
+-50
+--60
-70
-80
Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 12:45:51

FCC ID: PX8LRU-6100
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3) Testfor LTE 5SMHz

(a) Lowest frequency: 9 kHz to 1 GHz

@ *RBW 100 kHz
*VBW 300 kHz

Application No.: ZJ00035225

Marker 2 [T1 ]
-50.45 dBm

Ref 31 dBm “Att 15 dB SWT 100 ms 461.543307692 MHz
30 Offset 30]9 dB Markegr 1 [T1[]
1¢.56 dBm
748.399700321 MHz
| >0 o
[ R
10
BY
--10
D1 -13 ¢Bm
-20
--30 \
--40
50 k-t e ot
--60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

(b) Lowest frequency: 1 GHz to 8 GHz

@ “RBW 1 MHz
“VBW 3 MHz

Marker 1 [T1 ]
-42.64 dBm

Ref 18 dBm *Att 15 dB SWT 90 ms 1.493589744 GHz
Offset 30.9 dB
10
1 RM|
MAXH el
--10
D1 -13 dBm
| -20
|-30
| _40 1
~—‘wﬂwrw,m-w_m_~vaW\A~Mv-vﬂ~maw«“,vxun/\\//\yw’\»/“\~/~\n¢~w““\v”“w/n\
+-50
+--60
-70
+--80
Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 12:50:47

FCC ID: PX8LRU-6100

3DB
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(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -50.76 dBm
Ref 31 dBm *Att 15 dB SWT 100 ms 487.184102564 MHz
307 Offset 30]9 dB Marker T LTL]1
16.06 dBm
753.207349359 MHz
|20 1
2 RS
MAXH
—10. LvL
o
I--10
D1 -13 dBm
I--20
3DB
L-30
| 40 V/
50, 1 5 A 1 A\ I\ A o L 1 A Ak
AN AR . W i A A M
|-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 12:54:37
® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.32 dBm
Ref 18 dBm *Att 15 dB SWT 90 ms 7.865384615 GHz
Offset 30]9 dB
o
[ RS
MAXH el
LvL
--10
D1 -13 dBm
| -20
|-30
3DB
| -40 Bl
+-50
+--60
-70
-80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 12:50:23

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -49.50 dBm
Ref 31 dBm *Att 15 dB SWT 100 ms 528.850394231 MHz
307 Offset 30]9 dB Marker T LTL]1
1%.80 dBm
754 .809899038 MHz
|20 T
2 RS
MAXH
—10. LvL
o
I--10
D1 -13 dBm
I-20
3DB
L-30
--40
2
5Q Lk N N TN T Ak A
T A Vs 5 Syt WA M A o WA
|-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 12:55:03
@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.03 dBm
Ref 18 dBm *Att 15 dB SWT 90 ms 7.876602564 GHz
Offgset 30/9 dB
10
1 RM
MAXH [ a8
LvL
--10
D1 -13 d¢iBm
| -20
I -30
3DB
| 10 NE
W¢N~Jﬁ~Nﬂywwwwwﬂh~u_¢J*M/ﬂw_wraM,wN,4\m~mNM“\MA\,/\Vﬂ\~)\v_~m/“\w\~/XW
-50
--60
--70
-80
Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 12:50:03

FCC ID: PX8LRU-6100
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4) Test for LTE 10MHz

(a) Lowest frequency: 9 kHz to 1 GHz

@ *RBW 100 kHz
*VBW 300 kHz

Ref 31 dBm *Att 15 dB SWT 100 ms

Application No.: ZJ00035225

Marker 2 [T1 ]

-50.42 dBm
443.915261218 MHz

[ 30 Offset 30]9 dB

—20

Markdr I [T1[]

1%.67 dBm
748 .399700321 MHz

[ Rl

—10.

T

[

D1 -13 dBm

—-60

Start 9 kHz 99.9991 MHz/

Date: 12.0CT.2013 12:53:08

(b) Lowest frequency: 1 GHz to 8 GHz

@ “RBW 1 MHz
“VBW 3 MHz

Ref 18 dBm “Att 15 dB SWT 90 ms

Stop 1 GHz

Marker 1 [T1 ]

-43.07 dBm
7.876602564 GHz

Offset 30,9 dB

10
1 RM|
MAXH el
--10
D1 -13 dBm
| -20
|-30
| 40 1
/\\,f\‘,w~\,WA~J”*\Mv~M/X“

—-60

—-70

—-80

Center 4.5 GHz 700 MHz/

Date: 12.0CT.2013 12:51:28

FCC ID: PX8LRU-6100

Span 7 GHz

3DB

Page 77 of 442



Report No.:EM201300924 Application No.: ZJ00035225

(c) Middle frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 2 [T1 ]
“VBW 300 kHz -48.78 dBm

Ref 31 dBm “Att 15 dB SWT 100 ms 568.914136218 MHz

307 Offset 30]9 dB Marker T LTL]1
13.15 dBm
753.207349359 MHz

20

- 1
MAXH F
10

LvL

+-10

D1 -13 dBm

3DB

--30

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 12.0CT.2013 13:01:33

(d) Middle frequency: 1 GHz to 8 GHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz ~43.00 dBm

Ref 21 dBm “Att 15 dB SWT 90 ms 7.876602564 GHz

[20” Offset 30.9 dB

10

L R

MAXH

—-10

D1 -13 dBm

—-20

—-30

3DB

| -40 1

| -60

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 12.0CT.2013 13:02:00

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® “RBW 100 KHz Delta 2 [T1 ]
“VBW 300 kHz -66.79 dB
Ref 31 dBm *Att 15 dB SWT 100 ms -121.793775641 MHz
307 Offset 30]9 dB Marker T LTL]1
1%.72 dBm
750.002250000 MHz
|20 T
1 RV H
MAXH
—10. LvL
o
I--10
D1 -13 dBm
I-20
3DB
L-30 r/
-40
o0 A A
hd ARG v i’ WA v
|-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 12.0CT.2013 12:52:40
@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.65 dBm
Ref 18 dBm *Att 15 dB SWT 90 ms 7.854166667 GHz
Offgset 30/9 dB
10
1 RM
MAXH [ a8
LvL
I -10
D1 -13 d¢iBm
| 20
I -30
3DB
| 40 T
-50
--60
--70
-80
Center 4.5 GHz 700 MHz/ Span 7 GHz

Date: 12.0CT.2013 12:52:04

FCC ID: PX8LRU-6100
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5.3.2.1.3 850MHz Band
1) LTE modulation
1.1) Testfor LTE 1.4MHz

(a) Lowest frequency: 9 kHz to 1 GHz

Application No.: ZJ00035225

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -67.74 dB
Ref 32 dBm *Att 15 dB SWT 100 ms -145.832020833 MHz
F2o—efffct——soto—n - 1l
14.95 dBm
871.796928641 MHz
20
-
10: LvL
o
+-10
D1 -13 ¢iBm
--20
308
--30
--40
PR iAo kit A
+-60
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:35:11

FCC ID: PX8LRU-6100
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(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

T e e i ALIGN AUTO 04:03:54 AMOct 15, 2013

Marker 1 2.606500000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold: 471100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 2.607 GHz
Ref 19.29 dBm -39.175 dBm

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)
= iJFile <Screen_0015.png> saved

Page 81 of 442

Trace/Det

Select Tmce.
1

Clear Write

Trace Average

| e ——
View/Blank <
Trace On

(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 21.56 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 881.411323718 MHz
30— FFbot—30]o—db Dettd—2
-68.74 dB

1
-195.44734.8910 MHz

10

O

r-10

D1 -13 ¢B

m

--20

ot WMMMWWWMWJ e

-50 t

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:35:42

FCC ID: PX8LRU-6100
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(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

T e e i ALIGN AUTO 04:05:47 AMOct 15, 2013

Marker 1 25.633000000000 GHz ! Avg Type: RMS Peak Search
PNO: Fast L, Trig:FreeRun Avg|Hold: 88/100 iy

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 19.29 dBm | 20,535 Gl |

Next PK Right
i v |
Next Pk Left

e s s |

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 63.8 ms (1001 pts) |
MSG

(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 19.84 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 894.231721154 MHz
30— FFbot—30]o—db Dettd—2
—64.71 dB

-1€8.26771$346 MHz
il

10

Y

r-10

D1 -13 ¢B

m

--20

+-40

T oo T A S o e

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:36:13

FCC ID: PX8LRU-6100



Report No.:EM201300924 Application No.: ZJ00035225

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

SoiciEdacE e : ALIGN AUTO

.
Marker 1 25.582000000000 GHz - Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold: 481100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.582 GHz
Ref 19.290 dBm -40.598 dBm

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 63.8 ms (1001 pts)

MSG

Page 83 of 442

Peak Search

NextPeak
S
Next Pk Right
| i |

Next Pk Left

Mkr—RefLvl

FCC ID: PX8LRU-6100
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1.2) Test for LTE 3MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.03 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 871.796025641 MHz
F30—offiet—solo B Y =y
_65.85 dB
33 MHz

7145.83292 38

v

=y
T
=

O

r-10

D1 -13 d¢B

m

--20

--30

” L A A Ay g

=

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:37:13

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA [

(S REs snosc e i ALIGN AUTO

.
Marker 1 25.633000000000 GHz ! Avg Type: RMS Peak Search
PNO: Fast L, Trig:FreeRun Avg|Hold: 491100 ! !

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 19.29 dBm | 20,535 Gl |

Next PK Right
i v |
Next Pk Left

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

(c) Middle frequency: 9 kHz to 1 GHz

®

*RBW 100 kHz
*VBW 300 kHz

Page 85 of 442

Marker 2 [T1 ]

-48.65 dBm

Ref 32 dBm *Att 15 dB SWT 100 ms 520.837645833 MHz
-30—oFfbet—36{o—B terked —— 1
19.44 dBm
8§3.013873397 MHz
20
1 Pl
[CLRWR
-10
-0
--10
D1 -13 ¢iBm
-_20 J
L 30 [ H
--40
byl g NWWHMWWMMWWMW o
--60

Start 9 kHz

Date: 16.NOV.2013 09:37:50

99.9991 MHz/

(d) Middle frequency: 1 GHz to 26.5 GHz

FCC ID: PX8LRU-6100

Stop 1 GHz

LVL

3DB
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Agilent Spectrum Analyzer - Swept SA

T e i ALIGN AUTO re——
Marker 1 25.633000000000 GHz Avg Type: RMS

Avg|Hold: 571100
IFGain:Low Ext Gain: -30.90 dB

Trig: Free Run
Atten: 6 dB

Select Tmce.

Ref 19.29 dBm -40.322 dBm |

Clear Write

Trace Average

View/Blank
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.62 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 894.231721154 MHz
Cso—offfor—s0lod8— ——— | — o = u
-47.32 dBm

5340.837643$833 MHz

10

Y

r-10

D1 -13 ¢B

m

--20

--30

MMWMMWMMMMM .

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:38:40

() Highest frequency: 1 GHz to 26.5 GHz

FCC ID: PX8LRU-6100
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Agilent Spectrum Analyzer - Swept SA
RF S0 @

Qe nona | AC
Marker 1 25.633000000000 GHz

IFGain:Low

Ref 19.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ*

Application No.: ZJ00035225

ALIGH AUTO

Page 87 of 442

04:08:06 AM Oct 15, 2013

Avg Type: RMS
Trig: Free Run Avg|Hold: 621100

Atten: 6 dB

Ext Gain: -30.90 dB

Peak Search

NextPeak

Mkr1 25.633 GHz
-40.490 dBm

Next Pk Right
 sissesssasasisaiasiasioni |

Next Pk Left

Stop 26.50 GHz

Sweep 63.8 ms (1001 pts)

FCC ID: PX8LRU-6100
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1.3) Test for LTE 5MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.03 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 873.398575321 MHz
Cso—offfor—s0l90 08— —— ] — =
-46 .44 dBm

540. 837?45 833 MHz

v

=y
T
=

0

r-10

D1 -13 d¢B

m

--20

. Jl;
by sy ity o

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:39:38

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA [

SUiaEREA G S : ALIGN AUTO

.
Marker 1 25.658500000000 GHz ! Avg Type: RMS Peak Search
PNO: Fast L, Trig:FreeRun Avg|Hold: 30/100 ! !

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.659 GHz NextPeak
Ref 19.29 dBm | 208 |

Next PK Right
i v |
Next Pk Left

T3 00 dBm)|

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 17.87 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 881.411323718 MHz
S0—effbct—seded———— o = u
-4¢ .60 dBm

540.83764%833 MHz

10

O

r-10

D1 -13 d¢B

m

--20

--30

[

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:40:10

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
REREES 5 o = | : ALIGN AUTO

- EEEE
Marker 1 25.582000000000 GHz . Avg Type: RMS
Trig: Free Run Avg|Hold: 441100

IFGain:Low ™ Atten:6 dB Ext Gain: -30.90 dB

Mkr1 25.582 GHz NextPeak
Ref 19.29 dBm | 2082 Gl |

Peak Search

Next PK Right
|
Next Pk Left
e
Marker Delta
he——
Mkr—CF
——

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

<§§> RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.92 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 891.026621795 MHz
S0—effbct—seded———— o = u
-46 .29 dBm
540.837645833 MHz
L 20 -
1 PK]
[CLRWR
L10
Lo
L-10
D1 -13 ¢iBm
L 20

--30

+-40

i bt ot b m

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:40:46

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
REREES 5 o = | : ALIGN AUTO

- EEEE
Marker 1 25.607500000000 GHz . Avg Type: RMS
Trig: Free Run Avg|Hold: 321100

IFGain:Low ™ Atten:6 dB Ext Gain: -30.90 dB

Mkr1 25.608 GHz NextPeak
Ref 19.29 dBm | 20508 G |

Peak Search

Next Pk Right

Next Pk Left

Marker Deita
|
MKr—CF
(||

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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1.4) Test for LTE 10MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 13.27 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 878.206224359 MHz
—0—effbct—sedodp—F———— =
-47.52 dBm
540.837645833 MHz
120
1 PK] 1

-0

r-10

D1 -13 d¢B

m

--20

l

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:42:44

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA [

SUiaEREA G S : ALIGN AUTO

.
Marker 1 25.658500000000 GHz ! Avg Type: RMS Peak Search
PNO: Fast L, Trig:FreeRun Avg|Hold: 38/100 ! !

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.659 GHz NextPeak
Ref 19.29 dBm 2o |

Next PK Right
i v |
Next Pk Left

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

<§§> RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 16.51 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 886.218972756 MHz
F30—efffet—sofods——F—F—F—F—+= T —
-47.61 dBm
540.83764%833 MHz
| 20 -
1 PK 1
CLRWR
10
o
F-10
D1 -13 ¢iBm
--20
A

j

WMWMMMWWMMMﬂ Mw T

—-60

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 16.NOV.2013 09:43:31

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
REREES 5 ol = | : ALIGN AUTO

- EEEE
Marker 1 25.633000000000 GHz . Avg Type: RMS
Trig: Free Run Avg|Hold: 351100

IFGain:Low ™ Atten:6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 19.29 dBm | 20535 Gl |

Peak Search

Next PK Right
|
Next Pk Left
e
Marker Delta
he——
Mkr—CF
——

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

@ RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -38.64 dBm
Ref 30 dBm Att 30 dB SWT 100 ms 526.004266000 MHz
30 Offset 30(9 dB Marker| 1 [T1 ||
15{46 dBm
[l 20 8920009 ?1 Q00 MH
]
10
)
-10
D1 -13 dBm
I-20
L-30 )

--50

-—60

-70

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 18.NOV.2013 05:24:53

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
REREES 5 ol = | : ALIGN AUTO

- EEEE
Marker 1 25.633000000000 GHz . Avg Type: RMS
Trig: Free Run Avg|Hold: 331100

IFGain:Low e Atten: 6 dB Ext Gain: -30.90 dB .
Mkr1 25.633 GHz sl
Ref 17.29 dBm -40.540 dBm

Peak Search

s
Next PK Right
st |
Next Pk Left
 FasisnanE s |
Marker Delta
[ |
MKr—CF
| |

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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1.5) Test for LTE 15MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 13.67 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 881.411323718 MHz
—0—effbct—sedodp—F———— =
-47.61 dBm

540.83764%833 MHz

1

=y
T
=

-0

r-10

D1 -13 d¢B

m

--20

--30

@WMMWMWWﬁmWMWWW It

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:45:48

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

SUiaEREA G S : ALIGN AUTO

.
Marker 1 25.505500000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold: 311100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.506 GHz NextPeak
Ref 17.29 dBm | 20508 Gl |

Peak Search

Next Pk Right

Next Pk Left

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 11.73 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 881.411323718 MHz
S0—effbct—seded———— o = u
-48_.17 dBm

540.83764%833 MHz

A

10

O

r-10

D1 -13 d¢B

m

--20

+-40

O O R W Y O o o Ay e

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:46:01

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A
e SEMSEINT BLIGN AUTO 04;12;48 AM Oct 15, 2013

Marker 1 25.684000000000 GHz , Avg Type: RMS Rl
PNO: Fast ) Trig: Free Run Avg|Hold: 33100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.684 GHz NextPeak
Ref 17.29 dBm 40.677 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)

MSG STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 10.48 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 884.616423077 MHz
S0—effbct—seded———— o = u
-49.89 dBm

540.83764%833 MHz

10

Y

r-10

D1 -13 d¢B

m

--20

. |
bt o WW%MMLWWWM el

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:46:38

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
RF SoidErel ey SENSEINT ALIGNAUTO

.
Marker 1 25.556500000000 GHz . Avg Type: RMS
PNO: Fast (o) T1rg:FreeRun Avg|Hold: 40/100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.657 GHz Next Peak
Ref 18.29 dBm o) S |

Peak Search

Next PK Right
s
Next Pk Left
 ssssaassasaaaanasnean |
Marker Delta
[EEEEEE |
Mkr—CF
)|

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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1.6) Test for LTE 20MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 10.07 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 884.616423077 MHz
—0—effbct—sedodp—F———— =
-46 .79 dBm

540.83764%833 MHz

=y
T
=

Y

r-10

D1 -13 d¢B

m

--20

--30

+-40

sl s gt i

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:47:33

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

SUiREREA G S : ALIGN AUTO

.
Marker 1 25.582000000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold: 40/100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.582 GHz NextPeak
Ref 18.29 dBm | 20082 Gl

Peak Search

s
Next PK Right
st |
Next Pk Left

—13-00-HEm)

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 10.81 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 884.616423077 MHz
S0—effbct—seded———— o = u
-49.10 dBm

540.83764%833 MHz

:

10

Y

r-10

D1 -13 d¢B

m

--20

--30

mggww L L T U (R A b

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:47:50

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A
e SEMSEINT BLIGN AUTO D4;14:23 AM Oct 15, 2013

Marker 1 25.633000000000 GHz , Avg Type: RMS Rl
PNO: Fast ) Trig: Free Run Avg|Hold: 371100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 18.29 dBm -40.633 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)

MSG STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 11.94 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 884.616423077 MHz
Fso—offfer—s0lod8— ——— — o = u

-4¢ .52 dBm
33

540.83764%8: MHz
—20:
1 PK]
k

10

Y

r-10

D1 -13 d¢B

m

--20

--30

%_N

MMW Rl HWWW o

Ld LJ v L]

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:48:07

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
REREES 5 o = | : ALIGN AUTO

- EEEE
Marker 1 25.607500000000 GHz . Avg Type: RMS
= Trig: Free Run Avg|Hold: 301100
IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.608 GHz NextPeak
Ref 18.29 dBm | 20508 Gl |

Peak Search

Next PK Right
st |
Next Pk Left
 FasisnanE s |
Marker Delta
[ |
MKr—CF
| |

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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2)  GSM modulation

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 17.74 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 870.193475962 MHz
—0—effbct—sedodp—F———— =
-4¢ .60 dBm

540. 837(1345 833 MHz

7

=y
T
=

Y

r-10

D1 -13 d¢B

m

--20

--30

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:49:35

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Qe n e oo o el e : ALIGN AUTO

Marker 1 25.633000000000 GHz ! Avg Type: RMS Peak Search
PNO: Fast L, Trig:FreeRun Avg|Hold: 461100 iy

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 18.29 dBm | 20535 Gl |

Next PK Right
i v |
Next Pk Left

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 22.17 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 883.013873397 MHz
S0—effbct—seded———— o = u
711‘ .06 dBm

540.83769%833 MHz

10

Y

r-10

D1 -13 d¢B

m

--20

N T

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:49:54

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A

e SEMSEINT BLIGN AUTO 04;16:07 AM Oct 15, 2013

Marker 1 25.658500000000 GHz , Avg Type: RMS Rl
PNO: Fast ) Trig: Free Run Avg|Hold: 44100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.659 GHz NextPeak
Ref 18.29 dBm -40.477 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)

MSG STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 KHz 20.12 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 895834270833 MHz
Fso—offfer—s0lod8— ——— — o P = u E

-4% .35 dBm
540.83764%833 MHz

10

Y

r-10

D1 -13 d¢B

m

--20

+--30 t

|

O T L A e

U

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:50:19

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept S5A

B e cou s e : ALIGH AUTO 04:16:28 MOt 15, 2013

Marker 1 25.658500000000 GHz _ Avg Type: RMS NEEE Ty
v Trig: Free Run Avg|Hold: 27100 A

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.659 GHz NextPeak
Ref 18.29 dBm -40.729 dBm I

Next Pk Right

Next Pk Left

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #/BW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
;;; STATUS

FCC ID: PX8LRU-6100
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3) CDMA modulation

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.78 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 870.193475962 MHz
—0—effbct—sedodp—F———— =
-44 .96 dBm

540.837§4%833 MHz

=y
T
=

Y

r-10

D1 -13 d¢B

m

. i
O T e o e P

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:51:20

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

e n e oo o el e : ALIGN AUTO

Marker 1 25.684000000000 GHz ! Avg Type: RMS Peak Search
PNO: Fast (o) 1rg:FreeRun Avg|Hold: 431100
IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.684 GHz NextPeak
Ref 18.29 dBm 35904 dBr

s
Next PK Right
st |
Next Pk Left

—13-00-HEm)

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.71 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 881.411323718 MHz
S0—effbct—seded———— o = u
-4¢ .74 dBm

540.83764%833 MHz

10

Y

r-10

D1 -13 d¢B

m

--20

+-40

T A S T

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:51:47

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A

e SEMSEINT BLIGN AUTO 04;17:50 AM Oct 15, 2013

Marker 1 25.633000000000 GHz , Avg Type: RMS Rl
PNO: Fast ) Trig: Free Run Avg|Hold: 33100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 18.29 dBm -40.332 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)

MSG STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

<§§> RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.75 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 894.231721154 MHz
S0—effbct—seded———— o = u
-46¢ .19 dBm
540.83764§833 MHz
| 50 3
1 PK]
[CLRWR
L10
Lo
L-10
D1 -13 ¢iBm
L 20
L 30 |
L a0
g A APy W
= L h v LJ
I 60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:52:12

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept S5A

B e cou s e : ALIGH AUTO 04:15:18 &M Oct 15, 2013

Marker 1 25.633000000000 GHz _ Avg Type: RMS NEEE I
v Trig: Free Run Avg|Hold: 36100
IFGain:Low

Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz
Ref 18.29 dBm -40.328 dBm

Select Tri-l(:eb

Clear Write

Trace Average

View/Blank S
Trace On

More

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #/BW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
;;; STATUS

FCC ID: PX8LRU-6100
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4)  WCDMA modulation

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 14.09 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 871.796025641 MHz
—0—effbct—sedodp—F———— =
-46 .29 dBm

540.83764%833 MHz

1

=y
T
=

Y

r-10

D1 -13 d¢B

m

--20

--30 @

+-40

, N TR PRTOAR A o o

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:53:08

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

e n e oo o el S e : ALIGN AUTO

Marker 1 25.658500000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold: 36/100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.659 GHz NextPeak
Ref 18.29 dBm e |

Peak Search

Next PK Right
i v |
Next Pk Left

—13-00-HEm)

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.95 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 883.013873397 MHz
S0—effbct—seded———— o = u
-4¢ .52 dBm
540.837644833 MHz
L 20
1 PK]

10

0

r-10

D1 -13 d¢B

m

--20

--30

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:53:29

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A

e SEMSEINT BLIGN AUTO 04;19;20 AM Oct 15, 2013

Marker 1 25.633000000000 GHz , Avg Type: RMS Rl
PNO: Fast ) Trig: Free Run Avg|Hold: 29100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 17.29 dBm -40.555 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)

MSG STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 15.35 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 892.629171474 MHz

S0—effbct—seded———— o = u
-48_.75 dBm
540.837645833 MHz

L 20 o

1 PK]

10

Y

r-10

D1 -13 d¢B

m

--20

| _30 AL

+--40

[t A o b g )

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:53:56

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
i s 0[O e i | : ALIGNAUTO

- EEEE
Marker 1 25.607500000000 GHz - Avg Type: RMS ; Peak Search
Trig: Free Run Avg|Hold: 701100 "

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.608 GHz NextPeak
Ref 17.29 dBm o508 Gl

||
Next Pk Right
(|

Next Pk Left

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 63.8 ms (1001 pts)

MSG

FCC ID: PX8LRU-6100
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5) 1x EV-DO modulation

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 19.61 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 870.193475962 MHz
—0—effbct—sedodp—F———— =
-47 .47 dBm

7
3

540.83764%833 MHz

=y
T
=

Y

r-10

D1 -13 d¢B

m

--20

--30

+--40

jiaal L L o iy T

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:54:43

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

e n e oo o el S e : ALIGN AUTO

Marker 1 25.556500000000 GHz ! Avg Type: RMS Peak Search
PNO: Fast L, Trig:FreeRun Avg|Hold: 731100 iy

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.567 GHz NextPeak
Ref 17.29 dBm 2T G

s
Next PK Right
st |
Next Pk Left

=13 .00 cifm|

Marker Delta

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 23.75 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 883.013873397 MHz
Fso—offfer—s0lod8— ——— — o = u

-34_27 dBm
v
540.83764%833 MHz

10

Y

r-10

D1 -13 d¢B

m

--20

|
O o v e

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:55:07

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A
e SEMSEINT BLIGN AUTO 04:21:05 AM Oct 15, 2013

Marker 1 25.633000000000 GHz , Avg Type: RMS Rl
PNO: Fast ) Trig: Free Run Avg|Hold: 521100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB

Mkr1 25.633 GHz NextPeak
Ref 17.29 dBm -40.584 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)

MSG STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 18.78 dBm
Ref 32 dBm Att 15 dB SWT 100 ms 894.231721154 MHz
Fso—offfer—s0lod8— ——— — o = u

-47.35 dBm
540.837644833 MHz

10

Y

r-10

D1 -13 d¢B

m

--20

MW bl _EMMMWMMMWM o

—-60

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 16.NOV.2013 09:55:32

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept S5A

B e cou s e : ALIGH AUTO 04:31:39 AMOct 15, 2013

Marker 1 25.607500000000 GHz _ Avg Type: RMS : Ty
v Trig: Free Run Avg|Hold: 141100

IFGain:Low Atten: 6 dB Ext Gain: -30.90 dB
Mkr1 25.608 GHz NextPeak
Ref 17.29 dBm -40.769 dBm

[ |
Next Pk Right
|
) Next Pk Left

||

Marker Delta

MKr—RefLvl

Start 1.00 GHz Stop 26.50 GHz e
#Res BW 1.0 MHz #/BW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
Wse i Alignment Completed STATUS

FCC ID: PX8LRU-6100
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Application No.: ZJ00035225

5.3.2.1.4 1900MHz Broadband PCS

1)  1900MHz LTE modulation

1.1) Testfor LTE 1.4MHz

(a) Lowest frequency: 9 kHz to 1 GHz

®

L R

Date: 11.0CT.2013 16:45:00

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz

-59.38 dBm

Ref 4 dBm Att 5 dB SWT 100 ms 1.611549679 MHz
o Offset 31]5 dB \
[ A |
10
D1 -13 ¢iBm
LVL
-20
l-30
a0
L 50
3DB
1
[ -60
LA At bt AAA LA A A i Mg A YRR IS PVNPAPRIIE 0 WUt § N PPINPRN
I-70
| 80
I-90

Start 9 kHz

99.9991 MHz/

FCC ID: PX8LRU-6100

Stop 1 GHz

Page 112 of 442
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(b) Lowest frequency: 1 GHz to 26.5 GHz

Application No.: ZJ00035225

Page 113 of 442

Agilent Spectrum Analyzer - Swept 5A

Qe e e S0 A G |

SEMSE:INT]

ALIGN AUTO 04:30:21 AM

Marker 1 1.943500000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 14 dB

Ref 34.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VEW 3.0 MHz*

Avg Type: RMS
Avg|Hold: 417100
Ext Gain: -30.90 dB
Mkr1 1.944 GHz
20.460 dBm

-13.00 dBm|

Stop 26.50 GHz
Sweep 63.8 ms (1001 pts)

STATUS

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

MKkr—RefLvl

(c) Middle frequency: 9 kHz to 1 GHz

@

Ref

RBW

13 dBm Att 10 dB

100 kHz
VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-54.41 dBm
717 .951256410 MHz

| 10 Offset 31/5 dB

HE
e
T|s

=10
D1 -13 dBm

-20

=30

L—40

-50

—-70

—-80

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 16:48:55

Stop 1 GHz

FCC ID: PX8LRU-6100
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(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A

Qe e e S0 A G ; ALIGH AUTO

Marker 1 1.962500000000 GHz . Avg Type: RMS
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:L ow Atten: 14 dB Ext Gain: -30.90 dB SelectMarker._

Mkr1 1.963 GHz
Ref 34.290 dBm 22.924 dBm

Marker

‘1

-13.00 dBm)|

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)

MSG

(e) Highest frequency: 9 kHz to 1 GHz

<§§> RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -50.72 dBm
Ref 19 dBm Att 15 dB SWT 100 ms 166.674166667 MHz
Offget 31,5 dB
~10
1 RM
IMAXH )
=10
D1 -13 ¢Bm
=20
F-30
L-20
1
LR STV S A Sz Iy Y " AT AT
--60
=70
| -80
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz

Date: 11.0CT.2013 16:54:20

FCC ID: PX8LRU-6100
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(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

SoiciEdacE | : ALIGNAUTO

- EEEE
Marker 1 1.994500000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold:>100/100

IFGain:Low Atten: 14 dB Ext Gain: -30.90 dB

Peak Search

Mkr1 1.995 GHz NextPeak
Ref 34.29 dBm 51860 B |

Next Pk Right
 sissesssasasisaiasiasioni |

Next Pk Left

-13.00 dBm|

Mkr—RefLvl

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 63.8 ms (1001 pts)

MSG

FCC ID: PX8LRU-6100
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1.2) Test for LTE 3MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.87 dBm
Ref 13 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
| jo—Offset  31/5 dB
BY
1 RM
MAXH
—-10
D1 -13 ¢Bm
-20
--30
--40
L
4
--50
M W/ A~ AL " A AA A AAN IS A MM AN A AAAA LA
--60
I--70
-80
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 16:57:59

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

RF SO e Ee e ] i ALIGN AUTO

- EEEE
Marker 1 1.943500000000 GHz . Avg Type: RMS
i Trig: Free Run

e Avg|Hold: 321100
IFGain:Low Atten: 14 dB Ext Gain: -30.90 dB

Trace/Det

Select Tmce.

Mkr1 1.944 GHz
Ref 34.29 dBm 18.474 dBm

Clear Write

Trace Average

View/Blank <
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

@

Application No.: ZJ00035225

Att 15 dB

100 kHz
VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-48.33 dBm
1.611549679 MHz

F10—6ffset—S31:5—dB
0
1 RM
MAXH
r-10
D1 -13 dBm
~-20
| -30
I--40
I
2
--50
st A A | O PRI T f by PSR TPR AR Y . ittt
—-60
—-70
—-80

Start 9 kHz

Date: 11.0CT.2013

(d) Middle frequency: 1 GHz to 26.5 GHz

99.9991 MHz/

17:02:29

Stop 1 GHz

Page 117 of 442

Agilent Spectrum Analyzer - Swept 5A

Qe e e S0 A G |

SEMSE:IMT]

ALIGN AUTO 04:31:33 AMOct 15, 2013

Marker 1 1.969000000000 GHz

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

PNO: Fast () Trig: Free Run
Atten: 18 dB

IFGain:Low

#VEW 3.0 MHz*

Avg Type: RMS
Avg|Hold: 651100
Ext Gain: -30.90 dB
Mkr1 1.969 GHz
22.035 dBm

-13.00 dBm)|

Stop 26.50 GHz
Sweep 63.8 ms (1001 pts)

STATUS

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

MKkr—RefLvl

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.30 dBm
Ref 12 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
F10—6ffset—S31:5—dB
o
1 RM
MAXH
I--10
D1 -13 dBm

-20

g s i A A AAN AL il A AL A ke A AR A b b it S o it A b bt

—-70

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 17:02:57

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

T TR e i ALIGN AUTO —
Marker 1 1.994500000000 GHz Avg Type: RMS

Avg|Hold: 181100
IFGain:Low Ext Gain: -30.90 dB

Trig: Free Run
Atten: 18 dB

SelectTmce.
Mkr1 1.995 GHz
Ref 37.29 dBm 19.394 dBm

Clear Write

Trace Average

View/Blank
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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1.3) Test for LTE 5MHz

(a) Lowest frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
-49.59 dBm

Ref 13 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
| jo—Offset  31/5 dB
—O
1 RM|
MAXH
--10
D1 -13 dBm
--20
--30
--40
IL
b
[-50
AAAAANIMIAM AN AU I A AN A A A ALK AAIAL A Al At s At U A
-60
L -70
-80
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 11.0CT.2013 17:07:15

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
RF S0 2

- EEE
Marker 1 1.943500000000 GHz

IFGain:Low

ALIGN AUTO
Avg Type: RMS
Avg|Held: 941100
Ext Gain: -30.90 dB

Mkr1 1.944 GHz
19.150 dBm

i Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

Stop 26.50 GHz
#VBW 3.0 MHZ*

Page 119 of 442

Peak Search

NextPeak

Next PK Right
st |
Next Pk Left
 FasisnanE s |
Marker Delta
[ |
MKr—CF
| |

Mkr—RefLvl

Sweep 63.8 ms (1001 pts) _
STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
-49.45 dBm

Ref 11 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
(10~ Offset 31]5 dB
Lo
1 RM
MAXH
I--10
D1 -13 ¢Bm
-20
I--30
+--40
L
b
[-50
LA At M ANALPAAA A AR AT RALAMAI IS AL b AN
I--60
| -70
|-80
Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 11.0CT.2013 17:07:55

(d) Middle frequency: 1 GHz to 26.5 GHz

Ag-i-lent Spectrum Analyzer - Swept 5A
Q- e e S0 O G
Sweep Time 63.8 ms

PNO: Fast (.
IFGain:Low

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

ALIGN AUTO
Avg Type: RMS
Avg|Hold: 151100
Ext Gain: -30.90 dB

Mkr1 1.969 GHz
19.883 dBm |

04:33:12 AMOct 15, 2013

Sweep/Control

Trig: Free Run
Atten: 18 dB

-13.00 dBm)|

Gate <
[Off,LO]

Stop 26.50 GHz
Sweep 63.8 ms (1001 pts)

STATUS

#VEW 3.0 MHz*

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

<§g> RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.00 dBm
Ref 9 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offget 31,5 dB
o
1 RM|
NGl --10
D1 -13 ¢Bm
|--20
I--30
--40
L
b
I--50
AP g MAMASA A AN S~ Al M~ Ayl b
+--60
| -70
|--80
| -90
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 17:10:24

(f) Highest frequency: 1 GHz to 26.5 GHz

Page 121 of 442

Agilent Spectrum Analyzer - Swept SA i

e e e = O | : ALIGNAUTO
Marker 1 1.994500000000 GHz - Avg Type: RMS
& Trig: Free Run Avg|Hold: 39100

IFGain:Low Atten: 18 dB Ext Gain: -30.90 dB

Mkr1 1.995 GHz
Ref 37.29 dBm 20.764 dBm

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 63.8 ms (1001 pts)

MSG

Peak Search

NextPeak
S
Next Pk Right
| i |

Next Pk Left

Mkr—RefLvl

FCC ID: PX8LRU-6100
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1.4) Test for LTE 10MHz

(a) Lowest frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Application No.: ZJ00035225

Marker 1 [T1 ]

-49.63 dBm

Ref 9 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offset 31]5 dB

-0
1 RM|
Gl [ -10

D1 -13 dBm

-20

I -30

--40

IL

[ -50

L AN A MAAAA A AR A AANASIAANGAR AN A AN R A A AN A AR IAANAA

-60

70

—-80

| -90

Center 500.0045 MHz 99.9991 MHz/ Span 0.999991 GHz
Date: 11.0CT.2013 17:15:54

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Page 122 of 442

RF S0 5

ALIGN AUTO

- EEE
Marker 1 1.943500000000 GHz

IFGain:Low

i Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ*

Avg Type: RMS
Avg|Held: 681100
Ext Gain: -30.90 dB

Mkr1 1.944 GHz
18.433 dBm

Stop 26.50 GHz

Sweep 6

3.8 ms (1001 pis)[ R
STATUS

Trace/Det

Select Tmce.

Clear Write

Trace Average

View/Blank <
Trace On

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

@

Ref

RBW

10 dBm Att 15 dB

100 kHz
VBW 300 kHz
SWT 100 ms

No.: ZJ00035225

Marker 1 [T1 ]
-49.21 dBm
1.611549679 MHz

10 Offset 31]5 dB

HE
=B
(<

+-10
D1 -13 dBm

--20

t-30

—-60

I--70

—-80

-90

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 17:18:37

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A

Qe e e S0 A G |

SEMSE:IMT]

Stop 1 GHz

ALIGN AUTO 04:34:50 AMOct 15, 2013

Marker 1 1.969000000000 GHz .
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VEW 3.0 MHz*

Avg Type: RMS
Avg|Hold: 341100
Ext Gain: -30.90 dB
Mkr1 1.969 GHz
20.693 dBm

-13.00 dBm)|

Stop 26.50 GHz
Sweep 63.8 ms (1001 pts)

STATUS

Page 123 of 442

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

MKkr—RefLvl

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.77 dBm

Ref 10 dBm Att 15 dB SWT 100 ms 1.611549679 MHz

10 Offset 31]5 dB

HE
HE
Tl=

+-10

D1 -13 dBm

-20

t--30

I--70

—-80

-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 17:19:04

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
SoiRiEeclia SERSE:INT)| ALIGNAUTC

.
Marker 1 1.994500000000 GHz : Avg Type: RMS y Peak Search
PNO: Fast L, Trig:FreeRun Avg|Hold: 151100

IFGain:Low Atten: 18 dB Ext Gain: -30.90 dB il

RN heiiy] PeakCriteriar
Ref 37.29 dBm 20.621 dBm

Peak Table »

Continuous
Peak Search
On Off

Pk-Pk Search

Start 1.00 GHz Stop 26.50 GHz
#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep 63.8 ms (1001 pts)

MSG STATUS

FCC ID: PX8LRU-6100
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1.5) Test for LTE 15MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.65 dBm
Ref 10 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
10 Offset 31]5 dB
—O
1 RM
vAxH I
D1 -13 dBm
--20
--30.
--40
L
2
--50
\VWMWMJLMJI\AAA e AL M IR AR AAB A A oA A At A Ay AN
—-60
—-70
—-80
-90
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 17:23:46

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

0 relonsEec ] i ALIGN AUTQ
Marker 1 1.943500000000 GHz e Avg Type: RMS

o= Avg|Hold: 141100
IFGain:Low Atten: 18 dB Ext Gain: -30.90 dB

Trace/Det

Select Tmce.

Mkr1 1.944 GHz
Ref 37.29 dBm 18.829 dBm

Clear Write

Trace Average

View/Blank <
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

@

Ref

RBW

10 dBm Att 15 dB

100 kHz
VBW 300 kHz
SWT 100 ms

No.: ZJ00035225

Marker 1 [T1 ]
-48.66 dBm
1.611549679 MHz

10 Offset 31]5 dB

HE
=B
(<

+-10
D1 -13 dBm

F-20

t--30

I--70

—-80

-90

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 17:24:19

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A

Qe e e S0 A G |

Stop 1 GHz

ALIGN AUTO 04:36:18 AMOct 15, 2013

Marker 1 1.969000000000 GHz |
7 Trig:Free Run

IFGain:Low Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

= i/File <Screen_0065.png> saved

#VEW 3.0 MHz*

Avg Type: RMS
Avg|Hold: 10100
Ext Gain: -30.90 dB
Mkr1 1.969 GHz
20.140 dBm

-13.00 dBm)|

Stop 26.50 GHz
Sweep 63.8 ms (1001 pts)

Page 126 of 442

Tracel/Det

SelectTrace._
1

Clear Write

Trace Average

View/Blank <
Trace On

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.59 dBm

Ref 8 dBm Att 15 dB SWT 100 ms 1.611549679 MHz

Offget 31,5 dB

ey
)
=

+-10

:

D1 -13 dBm

t--30

—-70

—-80

—-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 17:27:40

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept S5A

B e cou s e : ALIGH AUTO 04:36:50 MOt 15, 2013

Marker 1 1.994500000000 GHz . Avg Type: RMS
v Trig: Free Run Avg|Hold: 10100

Atten: 16 dB Ext Gain: -30.90 dB

IFGain:Low

Mkr1 1.995 GHz
Ref 37.29 dBm 20.936 dBm

-13.00 ciBm)|

Start 1.00 GHz Stop 26.50 GHz
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TracelDet

Select Tri-l(:eb

Clear Write

Trace Average

View/Blank S
Trace On

More

#Res BW 1.0 MHz #/BW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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1.6) Test for LTE 20MHz

(a) Lowest frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Marker 1

Application No.: ZJ00035225

[T1 1
-49.09 dBm

Ref 8 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offset 31]5 dB
o
1 RM
MAXH [l o]
D1 -13 dBm
-20
I -30
--40
L
y
[-s0
AR AANANN AR AAASAP NN AAH A A AP M A IS IAD I M el AT A
—60
-70
t-80
-90

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 17:29:09

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Stop 1 GHz

Page 128 of 442

RF S0 5

ALIGN AUTO

- EEE
Marker 1 1.943500000000 GHz

\_
IFGain:Low

T, Trig:Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ*

Avg Type: RMS
Avg|Held: 741100
Ext Gain: -30.90 dB

Mkr1 1.944 GHz
19.456 dBm

Stop 26.50 GHz

Sweep 6

3.8 ms (1001 pis)[ R
STATUS

Trace/Det

Select Tmce.

Clear Write

Trace Average

View/Blank <
Trace On

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

Application No.: ZJ00035225

<§%> RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.78 dBm
Ref 7 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offget 31,5 dB
-0
D1 -13 dBm

~-20

+-30

--40

IL

.

--50

AR bt MAAPAAI A i AR 53 M AU A AN A I hr AP AP AN A

—-60

—-70

--80

—-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 11.0CT.2013 17:31:17

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept 5A

Qe e e S0 A G |

ALIGN AUTO 04:38:13AMOct 15, 2013

Marker 1 1.969000000000 GHz |
7 Trig:Free Run

IFGain:Low Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VEW 3.0 MHz*

Avg Type: RMS
Avg|Hold: 55100
Ext Gain: -30.90 dB
Mkr1 1.969 GHz
19.550 dBm

-13.00 dBm)|

Stop 26.50 GHz
Sweep 63.8 ms (1001 pts)
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Tracel/Det

SelectTrace._
1

Clear Write

Trace Average

View/Blank <
Trace On

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

@

VBW 300 kHz

Application No.: ZJ00035225

RBW 100 kHz M

Page 130 of 442

jlarker 1 [T1 ]

-49.34 dBm

Ref 7 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offget 31,5 dB
-0
D1 -13 dBm
=20
=30
--40
I
2
--50
WWMMMWWWWW‘ T AL S ANAA S AN AN
—-60
—-70
—-80
—-90
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 11.0CT.2013 17:31:55

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

RF o0 Q@

ALIGH AUTO

- EEEE e AC
Marker 1 1.994500000000 GHz

IFGain:Low

Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ*

Avg Type: RMS
Avg|Held: 50/100
Ext Gain: -30.90 dB

TracelDet

Select Traceb

Mkr1 1.995 GHz
20.188 dBm

ClearWrite

Trace Average

|
View/Blank
Trace On

Stop 26.50 GHz

Sweep 63.8 ms (1001 pts) _
STATUS

FCC ID: PX8LRU-6100
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2)  GSM modulation

(a) Lowest frequency: 9 kHz to 1 GHz

RBW 100 kHz
VBW 300 kHz

Application No.: ZJ00035225

Marker 1 [T1 ]

-48.14 dBm

Ref 10 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
10 Offset 31/5 dB
—0O
1 RM
MAXH _10
D1 -13 dBm
—-20
I -30
-40
I
b
l -50
A A AAUAA I st et AA A~ A AR it st e A TN AR A AN N AT AP
-60
-70
—-80
-90
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 11.0CT.2013 18:13:24

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

RF S0 5 ALIGN AUTO

Avg Type: RMS
Avg|Held: 141100
Ext Gain: -30.90 dB

- EEE
Marker 1 1.943500000000 GHz

IFGain:Low

i Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

= 1JFile <Screen_0072.png> saved

#VBW 3.0 MHZ*

Mkr1 1.944 GHz
19.891 dBm

Stop 26.50 GHz

Sweep 63.8 ms (1001 pts)

T
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Trace/Det

Select Tmce.

Clear Write

Trace Average

View/Blank <
Trace On

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

<§g> RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -50.04 dBm
Ref 9 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offget 31,5 dB
o
1 RM
NGl --10
D1 -13 dBm
|--20
I--30
--40
L
-50
LA A n et s A AL A Ao A AN AP A AANAAMMAARIAAAAU
I--60
| -70
|-80
| -90
Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:14:11

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

T T e i ALIGN AUTO

Marker 1 1.969000000000 GHz Avg Type: RMS
Avg|Hold: 151100

IFGain:Low Ext Gain: -30.80 dB

Trace/Det

Trig: Free Run
Atten: 18 dB

SelectTmce.
Mkr1 1.969 GHz
Ref 37.29 dBm 19.042 dBm

Clear Write

Trace Average

View/Blank
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -49.30 dBm

Ref 10 dBm Att 15 dB SWT 100 ms 1.611549679 MHz

10 Offset 31]5 dB

HE
HE
Tl=

+-10

D1 -13 dBm

-20

t--30

—-60

I--70

—-80

-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:16:41

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

T e : ALIGNAUTO e

Marker 1 1.994500000000 GHz Avg Type: RMS 5 L
AvglHold: 291100

IFGain:Low Ext Gain: -30.90 ¢dB

Trig: Free Run
Atten: 18 dB

Select Traceb

Mkr1 1.995 GHz
Ref 37.29 dBm 18.829 dBm

ClearWrite

Trace Average

|
View/Blank
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
s iJFile <Screen_0075.png> saved STATUS

FCC ID: PX8LRU-6100
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3) CDMA modulation

(a) Lowest frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Marker 1

[t1 1
-50.14 dBm

Ref 5 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offget 31,5 dB
o
1 RV 1Y
MAXH D1 -13 dBm
-20
-30
--40
L
-50
A A S M MAARIIAAIA A ARA AN SN A AN AIALIAM AR AA I A I A
t--60
-70
t-80
t-90
Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 11.0CT.2013 18:19:05

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA
Qe R o S|
Marker 1 1.943500000000 GHz
PNO: Fast ()
IFGain:Low

ALIGN AUTO
Avg Type: RMS
Avg|Hold:>100/100
Ext Gain: -30.90 dB

Trig: Free Run
Atten: 18 dB

Mkr1 1.944 GHz

Ref 37.29 dBm 18.909 dBm

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ* Sweep
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Trace/Det

Select Tmce.

Clear Write

Trace Average

View/Blank <
Trace On

63.8ms (1001 pts)] |
STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -49.91 dBm

Ref 7 dBm Att 15 dB SWT 100 ms

1

-611549679 MHz

Offget 31,5 dB

ey
)
=

|-10

:

D1 -13 dBm

r-20

t+-30

—-70

—-90

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 18:22:01

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Stop 1 GHz

RF SoinaaE e ] i ALIGN AUTO

- EEEE
Marker 1 1.969000000000 GHz

IFGain:Low

Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz

= 1JFile <Screen_0081.png> saved

Avg Type: RMS
Avg|Held: 221100
Ext Gain: -30.90 dB

#Res BW 1.0 MHz #VBW 3.0 MHZ* Sweep

Mkr1 1.969 GHz

STATUS

Trace/Det

Select Tmce.

19.610 dBm

Clear Write

Trace Average

View/Blank
Trace On

Stop 26.50 GHz

63.8 ms (1001 pts) _l

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Application No.: ZJ00035225

Page 136 of 442

Marker 1 [T1 ]

-49.20 dBm

Ref 6 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offget 31,5 dB
o
1 RV T
MAXH D1 -13 d¢Bm

--20

—-70

—-80

—-90

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 18:23:23

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Stop 1 GHz

RF o0 Q@

ALIGH AUTO

- EEEE e AC
Marker 1 1.994500000000 GHz

IFGain:Low

Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ*

Avg Type: RMS
AvglHeld: 10/100
Ext Gain: -30.90 dB

TracelDet

Select Traceb

Mkr1 1.995 GHz
20.311 dBm

ClearWrite

Trace Average

|
View/Blank
Trace On

Stop 26.50 GHz

Sweep 63.8 ms (1001 pts) _
STATUS

FCC ID: PX8LRU-6100
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4)  WCDMA modulation

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -49.15 dBm
Ref 12 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
F10—6ffset—S31:5—dB
o
1 RM
MAXH
I--10
D1 -13 dBm

t--30

I-40

t--50

—-60

—-70

—-80

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:32:41

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

T e e i ALIGN AUTO 04:48:48 AMOct 15, 2013
Trace/Det

Marker 1 1.943500000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold: 371100

Atten: 18 dB Ext Gain: -30.90 dB

IFGain:Low

Mkr1 1.944 GHz
Ref 37.29 dBm 18.200 dBm

Select Tmce.

Page 137 of 442

View/Blank
Trace On

Start 1.00 GHz Stop 26.50 GHz

Clear Write

Trace Average

»

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)
= iJFile <Screen_0080.png> saved

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -49.06 dBm
Ref 12 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
F10—6ffset—S31:5—dB
o
1 RM
MAXH
I--10
D1 -13 dBm

-20

—-70

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:32:14

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Page 138 of 442

B RF e i ALIGN AUTO 04:40:14 AMOct 15, 2013
Marker 1 1.969000000000 GHz Avg Type: RMS

Avg|Hold: 221100
IFGain:Low Ext Gain: -30.80 dB

Trig: Free Run
Atten: 18 dB

Mkr1 1.969 GHz
Ref 37.29 dBm 19.610 dBm

Start 1.00 GHz Stop 26.50 GHz

Trace/Det

Select Tmce.

Clear Write

Trace Average

View/Blank
Trace On

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
s iJFile <Screen_0081 .png> saved STATUS

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Application No.: ZJ00035225

M

Page 139 of 442

jlarker 1 [T1 ]

-49.02 dBm

Ref 13 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
| 1o Offset  31/5 dB
-0
1 RM
MAXH
=10
D1 -13 dBm
=20
I--30
-40

--80

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 18:31:48

(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Stop 1 GHz

RF o0 Q@

ALIGH AUTO

- EEEE e AC
Marker 1 1.994500000000 GHz

IFGain:Low

Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ*

Avg Type: RMS
AvglHeld: 191100
Ext Gain: -30.90 dB

TracelDet

SelectTraceb
Mkr1 1.995 GHz
19.395 dBm

ClearWrite

Trace Average

|
View/Blank
Trace On

Stop 26.50 GHz

Sweep 63.8 ms (1001 pts) _
STATUS

FCC ID: PX8LRU-6100
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5) 1x EV-DO modulation

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -49.76 dBm

Ref 11 dBm Att 15 dB SWT 100 ms 1.611549679 MHz

[(10” Offset 31/5 dB

-0

--10

D1 -13 d¢Bm

-20

+--30

—-80

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:34:10

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Q=i e nr e oo Rl SRR | ; ALIGN AUTO 50
Trace/Det

Marker 1 1.994500000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Hold: 131100

IFGain:Low Atten: 18 dB Ext Gain: -30.90 dB

Select Tmce.

Mkr1 1.995 GHz
Ref 37.29 dBm 19.508 dBm |

Clear Write

Trace Average

View/Blank <
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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(c) Middle frequency: 9 kHz to 1 GHz

@

Ref

RBW 100 kHz
VBW 300 kHz

11 dBm Att 15 dB SWT 100 ms

Application No.: ZJ00035225

1

Page 141 of 442

Marker 1 [T1 ]

-50.22 dBm
.611549679 MHz

10~ Offset 31]5 dB

ey
)
=

:

D1 -13 dBm

r-20

=30

-70

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 18:34:48

(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Stop 1 GHz

RF S0 52

ALIGN AUTO

AL
969000000000 GHz

IFGain:Low

- EEEE
Marker 1 1.

Trig: Free Run
Atten: 18 dB

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

Wse i Alignment Completed

#VBW 3.0 MHZ*

Avg Type: RMS
Avg|Held: 251100
Ext Gain: -30.90 dB

Sweep

Mkr1 1.969 GHz

STATUS

Trace/Det

Select Tmce.

18.680 dBm

Clear Write

Trace Average

View/Blank
Trace On

Stop 26.50 GHz

63.8 ms (1001 pts) _l

FCC ID: PX8LRU-6100
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(e) Highest frequency: 9 kHz to 1 GHz

@

Ref

RBW 100 kHz
VBW 300 kHz

11 dBm Att 15 dB SWT 100 ms

Application No.: ZJ00035225

Page 142 of 442

Marker 1 [T1 ]
-50.39 dBm
1.611549679 MHz

10~ Offset 31]5 dB

ey
=

=
T

D1 -13 dBm

r-20

=30

LA A0M

-70

Start 9 kHz 99.9991 MHz/

Date: 11.0CT.2013 18:35:09

() Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

Stop 1 GHz

RF o0 Q@

ALIGH AUTO

AC
994500000000 GHz

IFGain:Low

- EEE
Marker 1 1.

Trig: Free Run
Atten: 18 dB

Avg|Hold: 1311

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

#VBW 3.0 MHZ*

Avg Type: RMS

Ext Gain: -30.90 dB

TracelDet

00

SelectTraceb
Mkr1 1.995 GHz
19.708 dBm

ClearWrite

Trace Average

| s R
View/Blank
Trace On

Stop 26.50 GHz

Sweep 63.8 ms (1001 pts) _
STATUS

FCC ID: PX8LRU-6100
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5.3.215 AWS-1Band
1) LTE modulation
1.1) Testfor LTE 1.4MHz
(a) Lowest frequency: 9 kHz to 1 GHz

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -50.31 dBm

Ref 8 dBm *Att 15 dB SWT 100 ms 1.611549679 MHz

Offset 315 dB

D1 -13 diBm

—-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:51:03

FCC ID: PX8LRU-6100

Application No.: ZJ00035225

LvL

3DB
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Application No.: ZJ00035225 Page 144 of 442

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept S5A
| R e B
Marker 1 2.122000000000 GHz

IFGain:Low

Ref 37.29 dBm

Start 1.00 GHz
#Res BW 1.0 MHz

MSG

ALIGMN AUTO

PNO: Fast

Trig: Free Run
Atten: 16 dB

#VBW 3.0 MHz*

Avg Type: RMS TracelDet

Avg|Hold: 60100
Ext Gain: -30.90 dB

Select Tri-l(:eb

19.504 dBm ,

Clear Write

Trace Average

-13.00 ciBm)|

View/Blank S
Trace On

More
Stop 26.50 GHz e

Sweep 63.8 ms (1001 pts) _
STATUS

(c) Middle frequency: 9 kHz to 1 GHz

@

RBW 100 kHz
VBW 300 kHz

Marker 1 [T1 ]
-49.87 dBm

Ref 8 dBm Att 15 dB SWT 100 ms 1.611549679 MHz
Offget 31,5 dB

-0
1 RM
MAXH [l st

D1 -13 dBm

-20

|-30

I--40

L

-50

A AN A A A A AANSAIAAADAL AR A ~ARAA A FAAA P ANAAAAN AN I s, At~

--60

--70

--80

+-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz
Date: 11.0CT.2013 18:50:40

FCC ID: PX8LRU-6100
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(d) Middle frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

SolusEAcH| B : ALIGN AUTO

- EEEE
Marker 1 2.122000000000 GHz . Avg Type: RMS y Trace/Det
i\ Trig: Free Run

o Avg|Hold: 19100
IFGain:Low Atten: 18 «B Ext Gain: -30.90 dB

Select Trace.
Mkr1 2.122 GHz 1
Ref 37.29 dBm 19.276 dBm | |

ClearWrite

Trace Average

-13.00 dBim}

| s |
View/Blank
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)
= iFile <Screen_0087.png> saved

(e) Highest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -50.31 dBm

Ref 8 dBm Att 15 dB SWT 100 ms 1.611549679 MHz

Offget 31,5 dB

ey
)
=

+-10

:

D1 -13 dBm

-20

|-30

—-70

—-80

—-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:51:03

FCC ID: PX8LRU-6100
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(f) Highest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

SoiciEdacE | : ALIGNAUTO

’ : TracelDet
Marker 1 2.147500000000 GHz . Avg Type: RMS :
PNO: Fast L, Trig:FreeRun Avg|Hold: 421100

IFGain:Low Atten: 18 dB Ext Gain: -30.90 dB

SelectTraceb
Mkr1 2.148 GHz
Ref 37.29 dBm 17.574 dBm |

ClearWrite

Trace Average

-13.00 dBim|

|
View/Blank ~
Trace On

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts) _
E STATUS

FCC ID: PX8LRU-6100
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1.2) Test for LTE 3MHz

(a) Lowest frequency: 9 kHz to 1 GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.54 dBm

Ref 8 dBm Att 15 dB SWT 100 ms 1.611549679 MHz

Offget 31,5 dB

ey
)
=

+-10

:

D1 -13 dBm

t--30

M AN AAAAAEAN LA AN r b s AR AN st~ bt A Al

—-70

—-80

—-90

Start 9 kHz 99.9991 MHz/ Stop 1 GHz

Date: 11.0CT.2013 18:51:39

(b) Lowest frequency: 1 GHz to 26.5 GHz

Agilent Spectrum Analyzer - Swept SA

T e e i ALIGN AUTO 04:55:17 AMOct 15, 2013

Marker 1 2.122000000000 GHz . Avg Type: RMS
PNO: Fast L, Trig:FreeRun Avg|Held: 71100

Atten: 18 dB Ext Gain: -30.90 dB

IFGain:Low

Mkr1 2.122 GHz
Ref 37.29 dBm 20.236 dBm

Start 1.00 GHz Stop 26.50 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 63.8 ms (1001 pts)
= iJFile <Screen_0089.png> saved
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Trace/Det

Select Tmce.

Clear Write

Trace Average

View/Blank <
Trace On

FCC ID: PX8LRU-6100



